INFORMATION HANDOUT

For Contract No. 10-0Q1604
At 10-SJ-99-PM 0.0/5.7

Identified by
Project ID 1013000255

MATERIALS INFORMATION

Manufacturer’s Drawings for Alternative In-Line Terminal System
Manufacturer’s Drawings for Alternative Flared Terminal System
Water Source Information

Traffic Management System Elements (Existing)



GENERAL NOTES: |ITEM|§TY| BILL OF MATERIALS |ITEM NO. ]

1. Breakaway posts are required with A 1 | IMPACT HEAD S3000
the SKT. B [ 1 [w—BEAM END SECTION, 12°'=6", 12 G 51303
(J,_m(8), n(8), o(16) ) Length of need End payment for installation 2. All bolts, nuts, cable assemblies, C T T W_BEAM MGS. 15 —7 ’1 73 12’ S < 51507
cable anchors and bearing plates shall — 2 — 2 g
@ be ga|vanized_ D 2 W—-BEAM MGS, 12'—6", 12 Ga. G1203A
I s / m m m m m m 3. The SKT can be flared atarate ofup | E 2 | FOUNDATION TUBE S730
= —1 1 o ca | to 25:1 to prevent the impact head from F 1 | GROUND STRUT E780
i“_crfaff?hi”% o thft’ SbhOU|?16r|i t G | 1 |BEARING PLATE E750
. The foundation tubes shall no
53'—1%" protrude more than 4" above the ground H 1 | PIPE_SLEEVE E740
(measured along a 5' cord). Site grading J 1_| CABLE ANCHOR BOX S760
may be necessary to meet this K 1 | BCT CABLE ANCHOR ASSEMBLY E770
P LAN requirement. L 2 | BCT WOOD POST UP650
TRAFFIC — 5. When rock is encountered, a 12° @ M | 6 | crT woop PosT UP671
post hole, 20" into the rock surface may 5™ 1~¢ G5 TIMBER BLOCKOUT OR EQUIV. P676
be used if approved by the engineer.
Granular material will be placed in the M=
@ @ @ @ @ @ @ @ bottom of the hole, approximately 2.5" a |24 |5/8¢ x 1 1/4 SPLICE BOLT B580122
75 in —=—tf=— 75 in 75 in —=tf=— 75 in 75 in 75 in ~— 75 in 75 in deep to provide drainage. The first two b 2 5/8¢ x 7 1/2 HEX BOLT B580754
posts can be field cut. to Iength, placed c 2 |5/8¢ x 10 HEX BOLT B581004
'”dthe h‘t)'le a”dmbac"tf"('f:; "‘;'”:i | d | 1 |5/88 x 10 H.G.R. BOLT B581002
A B ovatod from s ol e | 6 |5/80 x 22 HG.R. BOLT B582202
H‘ 6. The breakaway cable assembly must f 35 |5/88 H.G.R. NUT NO50
be taut. A locking device (vice grips or g 7 | H.G.R. WASHER W050
_ channel lock pliers) shou[d l?e used to h 2 |1 ANCHOR CABLE HEX NUT N100
®/ R ?ri\;enF the ctable from twisting when i 2 |1 ANCHOR CABLE WASHER W100
- ightening nuts.
@/ 7. A site evalution should be considered |—< 2 |3/8 x 3 LAG SCREW E350
if there is less than 25' between the m 8 | CABLE ANCHOR BOX SHOULDER BOLT SB58A
Q | —B_ outlet side of the terminal and any n 8 |1/2 A325 STRUCTURAL NUT NO55A
adjacent driving lane. o 16 |1 1/16 OD x 9/16 ID A325 STR. WASHER | WO50A
A G@m@) 8. The soil tubes may be driven with an
— approved driving head. They shall not
E LE\/A‘H O N be driven with the post in the tube.
9. The wood blockouts should be 12"
"toe-nailed" to the rectangular wood
G L posts to prevent them from turning when
the wood shrinks.
e, T,
) W—Beam Guardrail
s I @ o
d, f, @
GROUND LINE O
c, f ~ | @/ 25" ‘-\\\,\\\
IMPACT HEAD CONNECTION DETAIL Z
POST #1 CONNECTION DETAIL GROUND LINE @) 3 1/2"84+0
< Breakaway
~.\\\,\\ Holes
/‘
' 50 ft ' / .
‘ SECTION B-—B
AN, | | | I I @/ Posts 3 thru 8
| |
C— |
—0 to 247 Rail Offset Sequential Kinking Terminal Sheet:
OPTIONAL FLARED INSTALLATION SKT - Assembly A
_ Date:
25:1 maximum flare rate SECTION A—A Midwest Guardrail System 05/19/11
Post #2 Standard End Rail By
Road Systems, Inc. Wood Post System JRR
Big Spring, TX -
Phone: 432-263-2435 Drawing Name: Scale: Rev:
or Phone: 330-346-0721 SKT'MGS'W‘ST'END NONE 0




INSTALLATION MANUAL

X-LITE® TANGENT

NCHRP 350 TL-3 Redirective, Gating, End Terminal

17 1

\

BARRIER SYSTEMS’

BY LINDSAY



TABLE OF CONTENTS

Installation Manual

X-LITE TANGENT END TERMINAL

Preface ----mmmmmmm oo oo 3
SYStEM OVEIVIBW ======m=mmmm oo oo 3
Before Installation --------===-====-=mmmmmo oo 3
Limitations and Warnings =-=-=-=-=-============mmmmm oo 3
Preparation =---=-=-=-=mmmmm oo 4
SOil CONAItiONS ============mmmm oo oo 4
Before Starting ---------=-=======mmm oo 4
Required TOOIS ======== =====mmm = m oo oo 4
Limited Warranty --=-=-===========mmmmm oo )
Parts ldentification --------===========-mmmmmm oo 6
Step 1 - Assembling Components =--===-=========mmmmmmmomoo oo 8
Step 2 - Post and Blockout Installation ------=-==-===-====-mmmommmmooo oo 10
Step 3 - Install Ground Strut ASsembly =---=-==========mmmmmoo oo 13
Step 4 - Hang Rails =-=-=-=====mmmm e oo oo 14
Step 5 - Install Impact Head ------=-===========mmmmmm oo 17
Final Inspection Checklist -=--=-===========mmmmmm oo 20
APPENDICES
Appendix A - System Configuration Drawings --=--=-=-===============osmeomoomomooooooeoeooe 21

2 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-LITE® TANGENT END TERMINAL

Preface

The X-Lite Guardrail End Terminal Tangent System
incorporates the latest roadside safety technologies
and engineering processes.

As with any roadside safety device, the X-Lite
System must be installed in accordance with the
manufacturer’s specifications to ensure proper
performance. Thoroughly review and fully
understand the installation instructions and product
limitations before starting the installation. Do not
start the installation without the proper plans and
tools required.

System Overview

The X-Lite System is a re-directive, gating end
terminal designed for shielding the ends of guardrail
systems. The system offers exceptional vehicle
control, energy absorbing capabilities in head on
impacts, and is re-directive starting at post 3. The
X-Lite is comprised of a head unit, specially designed
crimped posts, tension rods, cable assembly, slider
assembly, and other standard guardrail components.

Before Installation

Placement and use of the X-Lite System should
be done in accordance with the guidelines and
recommendations set forth in the “AASHTO
Roadside Design Guide,” FHWA memoranda, and
other state and local standards.

Depending on the application and the circumstances
at the site, installation should take an experienced
two person crew with proper tools approximately
two hours to complete.

The X-Lite System is a highly engineered safety
device made up of a relatively small number of parts.
It is available in both tangent and flared versions.
Before starting installation ensure that one is
familiar with the make up of the system that is being
installed. Prior to installation, ensure that proper
manuals and components are on site.

Limitations and Warnings

The X-Lite System has been rigorously tested and
evaluated per the recommendations in the National
Cooperative Highway Research Program Report 350
(NCHRP Report 350) guidelines for end terminals and
crash cushions. The impact conditions recommended
in NCHRP Report 350 are intended to address in-
service collisions.

When properly installed and maintained, the system
is capable of stopping, containing, and re-directing
impacting vehicles in a predictable and safe manner
under NCHRP Report 350 impact conditions. Vehicle
impacts that vary from the NCHRP Report 350 impact
conditions for gating, re-directive end terminals may
result significantly different than those experienced in
testing.

Vehicle impact characteristics different than or in
excess of those encountered in NCHRP Report 350
testing (speed and angle) may result in system
performance that may not meet NCHRP Report 350
evaluation criteria.

If you need additional information, or have
questions about the X-Lite System, please call the
Lindsay Transportation Solutions Customer Service
Department at (888) 800-3691 (U.S. toll free) or
(707) 374-6800.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



INSTALLATION MANUAL

Preparation

Before installing the X-Lite System, ensure that all
materials required for the system are on site and have
been identified.

Soil Conditions

The X-Lite has been designed to be installed in soil
that meets or exceeds the AASHTO “standard soil”
specification. If rock or stiff soil is encountered, the
posts may be installed by augering and backfilling the
hole. Extra care must be taken to prevent settlement
or lateral displacement of the post. Backfill material
shall be compacted to optimum compaction.

Before Starting

For all applications, begin the installation from the
trailing / back end of the system where it joins the
standard guardrail system at post 7.

Required Tools

The system uses standard tools required to
install typical guardrail; the list below is a general
recommendation.

Post driver

Tape measure

String line

Hammer

Stakes

Pry Bar

Crescent Wrench

Vice Grips or Clamps

1-5/8” [42 mm] Wrench

%” Ratchet

1-1/4” [32 mm] Socket

Air Impact Wrench (Optional)
Pick Axe

Pipe Wrench or Large Pliers
Torque wrench

(capable of applying 60 ft. Ibs. torque)

Note: The tools list is a general recommendation.
Depending on the specific characteristics of the job
site, more or less tools may be necessary.

The tools listed are for US/Imperial fasteners. If
metric hardware is used, use metric equivalents for
the hardware as required.

:IMTRAHJNG/
| [BACK s =

~APPROACH /
FRONT

The picture of the X-Lite System above illustrates
how the System is referred to throughout
this manual.

Required Tools

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-LITE® TANGENT END TERMINAL

ZZLINDSAY'

TRANSPORTATION SOLUTIONS

STANDARD LIMITED WARRANTY

Lindsay Transportation Solutions, Inc. “LTS” ( formerly Barrier Systems ) has tested the impact
performance of its barriers and crash cushion systems, and other highway safety hardware under
controlled conditions, however, LTS does not represent nor warrant that the results of those controlled
conditions would necessarily avoid injury to persons or property. LTS EXPRESSLY DISCLAIMS ANY
WARRANTY OR LIABILITY FOR CLAIMS ARISING BY REASONS OF DEATH OR PERSONAL
INJURY OR DAMAGE TO PROPERTY RESULTING FROM ANY IMPACT, COLLISION OR
HARMFUL CONTACT WITH THE PRODUCTS OR NEARBY HAZARDS OR OBJECTS BY ANY
VEHICLE, OBJECTS OR PERSONS.

LTS warrants that any product or component part manufactured by LTS will be free from defects in
material or workmanship. LTS will replace free of cost any Product or component part manufactured by
LTS that contains such a defect.

THE FOREGOING WARRANTY IS IN LIEU OF AND EXCLUDES ALL OTHER WARRANTIES
NOT EXPRESSLY SET FORTH HEREIN, WHETHER EXPRESS OR IMPLIED BY OPERATION
OF LAW OR OTHERWISE, INCLUDING BUT NOT LIMITED TO ANY IMPLIED WARRANTIES
OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE.

LTS’ LIABILITY UNDER THIS WARRANTY IS EXPRESSLY LIMITED TO REPLACEMENT
FREE OF COST (IN THE FORM AND UNDER THE TERMS ORIGINALLY SHIPPED), OR TO
REPAIR OR TO MANUFACTURE BY LTS, PRODUCTS OR PARTS NOT COMPLYING WITH
LTS SPECIFICATIONS, OR, AT LTS’ ELECTION, TO THE REPAYMENT OF AN AMOUNT
EQUAL TO THE PURCHASE PRICE OF SUCH PRODUCTS OR PARTS, WHETHER SUCH
CLAIMS ARE FOR BREACH OF WARRANTY OR NEGLIGENCE. LTS SHALL NOT BE LIABLE
FOR ANY INCIDENTAL, CONSEQUENTIAL OR SPECIAL LOSSES, DAMAGES OR EXPENSES
OF ANY KIND, INCLUDING, WITHOUT LIMITATION, ANY SUCH LOSSES, DAMAGES OR
EXPENSES ARISING DIRECTLY OR INDIRECTLY FROM THE SALE, HANDLING OR USE OF
THE PRODUCTS FROM ANY OTHER CAUSE RELATING THERETO, OR FROM PERSONAL
INJURY OR LOSS OF PROFIT.

Any claim by the Buyer with reference to Products sold hereunder for any cause shall be deemed waived
by the Buyer unless LTS is notified in writing, in the case of defects apparent on visual inspection,
within ninety (90) days from the delivery date, or, in the case of defects not apparent on visual
inspection, within twelve (12) months from the said delivery date. Products claimed to be defective may
be returned prepaid to LTS’ plant for inspection in accordance with return shipping instructions that
LTS shall furnish to the Buyer forthwith upon receipt of the Buyer’s notice of claim. If the claim is
established, LTS will reimburse that Buyer for all carriage costs incurred hereunder.

The forgoing warranty benefits shall not apply to (i) any Products that have been subject to improper
storage, accident, misuse or unauthorized alterations, or that have not been installed, operated and
maintained in accordance with approved procedures and (ii) any components manufactured by the
Buyer.

‘W030587 Rev. 8 revised February 4, 2013

%LINDSAYTM BARRIER SYSTEMS’ “RAILROAD PRODUCTS SNOLINE

BY LINDSAY BY LINDSAY
TRANSPORTATION SOLUTIONS BY LINDSAY

180 River Road « Rio Vista, CA 94571 « Tel. +1 (707) 374-6800 « Fax. +1 (707) 374-6801

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 5



INSTALLATION MANUAL

Parts Identification
A Complete Bill of Materials for Systems and Kits Can be Found in Appendix A

Crimp Post #1 (QTY. 1) Crimp Post # 3 (QTY. 1) Post I
BSI-1310024-00 BSI-1310027-00 BSI-1012086-00

Line Post (QTY. 3)* Impact Head Slider Panel (Front)
BSI-1012078-00 BSI1-1012103-00 BSI-1012093-00

Slider Panel (Back) Slider Bracket Ground Strut BSI-1012097-00 (QTY. 2), Nut 4001116
BSI-1012096-00 BSI-1012090-00 (QTY. 4), Angle BSI-1012098-00 (QTY. 1)

- 9099
2000
90 ®°

090

Cable Anchor Assembly Shear Bolt Kits (8 Yellow Bolts per Kit) Square Washer (Used on Post 1)
BSI-1012104-00 K080123 BSI-1102027-00

* Denotes Shipped With Full System Only

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800




X-LITE® TANGENT END TERMINAL

Parts Identification
A Complete Bill of Materials for Systems and Kits Can be Found in Appendix A

Guardrail Bolts (QTY. 16)* 5/8”x2” Guardrall Bolt (For Post1 & 2)
4001115 (QTY. 2)* 2001758

R [ [ éﬁﬁﬁuaﬁ
| jooooogo

5/8” x10” Guardrall Bolt (QTY. 4)* Guardrail Nut (QTY. 22)*‘ 1” Wasﬁer(For Slider Panel-Back &
2001840 4001116 Cable Assy.)* (QTY. 2) 2001580

:;,"
:1‘-1 _._.!"{ .-...

’ mumuunmm. A7

¥

A

- .,'J':’:u-.-.- :
-_.-71 Bk £ 0L 0
) i

Jou
l anmmmm.;.

&

W-Beam Guardrail (QTY. 3)* Soil Plate - 5/8” x 3 %2” Bolt (Used on Sml Plate) -
BSI-1312100-00 (QTY. 2) 2000220

5/8” Washer (Used on Soil Plate) 5/8” Nut (Used on Soil Plate) L-Bracket
(QTY. 4) 2001636 (QTY. 2) 2000312 (used on cable at Post 2) BSI-1303005-00

* Denotes Shipped With Full System Only

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 7




INSTALLATION MANUAL

Step 1 — Assembling Components Notes:

Components required:

* (1) Post Il - BSI-1012086-00

1) Soil Plate - BSI-1312100-00

2) W-Beam — 4000443

1) Slider Panel (Front)— BSI-1012093-00
1) Slider Bracket — BSI-1012090-00

*
*
*
*

Hardware Required:

* (2)5/8”x3 %" Bolt - 2000220

e (8)5/8” x1'” Guardrail Bolt - 4001115
* (4)5/8” Washer - 2001636

* (2)5/8” Nut-2000312

e (8) 5/8” Guardrail Nut - 4001116

Some components require assembly and it is
recommended that this step be completed prior to
the start of the system assembly.

ﬁ Open Slots

Post Il Assembly:

1. Attach the soil plate to the trailing / back side of
Post Il using two (2) 5/8” x 3 ¥2” bolts, washers
(4), and nuts (2). The trailing / back end of the
post is identified by the open slots on the top of
the post.

The bolts should be installed from back to front
so that the head of the bolts rests on the soil
plate.

Depending on your post driver equipment, Post
2 may need to be partially driven before this
step can be accomplished.

Attach Soil Plate to Post II

8 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-LITE® TANGENT END TERMINAL

Slider Bracket and Panel Assembly:

2. Attach the slider bracket to the inside of the
approach / front end of rail 2 using four (4) 5/8” x
1 14” guardrail bolts.

Bolts should be installed with the bolt head on
the outside and the nuts the inside.

Note: When properly installed, a portion of the
bracket will stick out of the rail.

3. Attach the Slider Panel (Front) to the outside of
the trailing / back end of rail 1 using four (4) 5/8”
x 1 14” guardrail bolts.

Bolts should be installed with the bolt head on
the inside and the nuts on the outside.

The angled portion of the Slider Panel should
extend beyond the end of the rail and should
face the trailing / back of the system when
assembled in step 18.

Attac Slider Panel (Frot) to Rail 1.

Angled Portion
Extends Beyond the
End of the Rail.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



10

INSTALLATION MANUAL

Step 2 - Post and Blockout Installation

Components required:
e (1) Crimp Post w/ Slots (Post 1)
- BSI-1310024-00
(1) Crimp Post w/ Holes (Post 3)
- BSI-1310027-00
* (1) Post Il Assembly with Soil Plate
e (3) Line Post — BSI-1012078-00
* (4) Blockout — B090534
* (1) Slider Panel (Back) — BSI-1012096-00

Hardware Required:

* (2)5/8” x10” Guardrail Bolt - 2001840
e (2) 5/8” Guardrail Nut - 4001116

e (1) 1" Washer - 2001580

Always start the installation at the existing
w — beam barrier and assemble the system toward
the impact head.

When driving the posts into stiff/rocky soil, place
close attention not to bend the posts. If rock or
stiff soil is encountered, the posts may be installed
by augering and backfilling the holes. Extra care
must be taken to prevent settlement or lateral
displacement of the post. Backfill material shall be
compacted to optimum compaction.

4. Begin by running a string line from the existing
posts in a tangent position.

Note: The X-LITE can be installed with an offset of 0
-24” (0 - 600 mm) over the length of the system.

Note: The front of posts 3-6 will be 7 5/8” (195mm)
from the backside of rails 2 and 3 as blockouts are
used. Posts 1 and 2 do not require blockouts and
will align with the backside of rail 1. Post 3 requires
up to an additional 2” (50mm) offset away from the
rail to allow space for the slider assembly.

(See Step 5.)

Notes:
B
POST7 POSY POST 5 POST 4 POST 3 POST 2 POST 1
il B il il I .
T [i94] T =
75/8"
POST 1 AND 2 NO BLOCKOUT-

Post Identification

LT l-"u'lg =

P . ':ll

Post Layout

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



5. Begin installing the posts at standard highway
post spacing, 75” (1905mm) and post height,
28 1/4” (720mm) or 31 3/4” (805mm).. Post
spacing and post height are found on drawing
BSI-1012105-00 in Appendix A.

Post 4-6: Line Posts

Note: if you are installing a 50 FT. system, the
systems will have an additional 2 posts and an
additional section of guardrail. Please reference
Appendix A for detail of a 50 FT. system.

Post 3: Crimped Post

Offset Post 3, up to 2” (50mm) back from the string
line to allow sufficient space for the slider bracket
assembly.

Post 3 is identified by the post having a crimp and
holes on one side of the post only. These holes are
used to mount the blockout and slider panel (back)
on a later step. In addition, Post 3 can be easily
identified by having black paint near the bottom.

Post 2: Post Il Assembly with Soil Plate

Soil Plate should be on the trailing / back side of the
system.

Post 2 does not require a blockout, therefore, align
the post with the backside of the rail. Position the
outside edge of the post roughly 8” (200mm) from
the string line on the rail side of the string.

Depending on your post driver equipment, it may be
necessary to partially drive Post 2 prior to attaching
the Soil Plate. Begin to drive Post 2 approximately
18” (450mm), more if necessary. If the post is
driven more than 18” (450mm) it will be necessary
to use a pick ax or other digging tool to remove
some of the soil in order to install the soil plate.

Once the soil plate is installed, continue driving the
post to the desired height.

X-LITE® TANGENT END TERMINAL

\i . \ "a. £ ¥
" Er o T R du a0
Post 3 Offset

=

It may be neces-
sary to remove
/ dig out some
soil in order to

' Soil Plate

Drive Post 2

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

1



12

INSTALLATION MANUAL

Post 1: Crimped Post

Post 1 does not require a blockout, therefore, align
the post with the backside of the rail. Position post
roughly 2” (50mm) from the string line on the rail side
of the string.

Post 1 is identified by the post having a crimp and

slots instead of holes. These slots are used to bolt
the guardrail on a later step. In addition, Post 1 can
be easily identified by having yellow paint near the

bottom.

6. Install blockouts on posts 3-6. Blockouts at posts

3 and 5 must be bolted on before hanging the rails.

7. At post 5, attach the blockout using the 5/8” x 10”
bolt. Secure blockout using the approach / front
hole on the post. The rail does not attach at
post 5.

See diagram below for post identification.

POST7 POST 6 @ POST 4 @ POST 2 POST |
\é/ q T =
RAIL DOES NOT ATTACH TO POSTS 3OR 5

8. At post 3, attach blockout and slider panel (back)
using the 5/8” x 10” bolt and 1” washer. The slot
on the slider panel should point toward the front of
the system. Secure blockout using the approach /
front hole on the post.

Blockouts at posts 4 and 6 are secured when the
rail is bolted to the posts.

ﬁ Open Slots

pro Wt is used here.
Slider Panel (Back) and Blockout on Post 3

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



Step 3 - Install Ground Strut Assembly

Components required:
* (2) Ground Strut Tension Rods — BSI-1012097-00
* (1) Ground Strut Angle — BSI-1012098-00

Hardware Required:
* (4)5/8” Guardrail Nut - 4001116

9. Install ground strut tension rods between posts 1
and 2 by sliding the rods through the openings on
the bottom of post 2.

POST7 POST 6 POST 5 POST 4 POST 3 POST 2 POST1

[ il i i il

L
T =

GROUND STRUT ASSEMBLY BETWEEN PSOTS 1 AND 2/

10. Secure the rods at post 1 by passing the rods
through the small piece of angle with the angle
sitting flush on the ground, just above the crimp on
the post.

The small piece of angle will sit flush with the
ground on 28” systems only. On 31” height
systems, the small piece of angle will sit
approximately 3” (75mm) off the ground.

11. Tighten the rods so that there are equal amount of
threads exposed at both ends of the rods.

X-LITE® TANGENT END TERMINAL

Nuts Tightened on Ground Strut Tension Rods

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

13



INSTALLATION MANUAL

Step 4 - Hang Rails Notes:

Components required:
e (3) W-Beam Guardrail - 4000443**

Hardware Required:

(2) 5/8” x 10” Guardrail Bolt -2001840

4)5/8” x 1 V4” Guardrail Bolt - 4001115

2) 5/8” x 2” Guardrail Bolt - 2001758

16) Shear Bolts — K080123 (Kit of 8; 2 Required)
5) 5/8” Guardrail Nut - 4001116 o e s i e
1) 5/8” Nut - 2000468 : s =1
1) Square Washer — BSI-1102027-00 \L L L

P

If installing a 50 ft system, the system uses 4 sections Post Identification
of rail in stead of 3.

If you are attaching to an MGS rail system, a transition
guardrail panel is necessary.

Please reference Appendix A for 50 ft. or MGS system
details.

Note: For the system to telescope properly, the
forward most guardrail panel should always be on the
outside.

12. Before installing rail 3 ensure that the blockout
at post 5 has already been bolted on. Attach rail
3 using the 5/8” x 10” bolt at post 6, pass bolt
through the approach / front hole of post.

Note: Rail 3 is not attached to Post 5

13. Splice rail 3 with the existing rail using the special
yellow shear bolts. DO NOT USE AN AIR IMPACT
WRENCH TO TIGHTEN SHEAR BOLTS.

Ensure that the 10” bolt used secure the rail and
blockout passes through both sections of
guardrail, blockout and post.

14 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-LITE® TANGENT END TERMINAL

14. Before installing rail 2 ensure that the blockout
and slider panel (back) at post 3 has already
been bolted on. Attach rail 2 using the 5/8” x 10”
bolt at post 4, pass bolt through the approach /
front hole of post.

Approach / Front -
Attach Rail 2 at Post 4

15. Splice rail 2 with rail 3 using the special yellow
shear bolts. The rails do not attach to post 5.
DO NOT USE AND AIR IMPACT WRENCH TO
TIGHTEN SHEAR BOLTS.

16. Attach rail 1 using the 5/8” x 2” guardrail bolt at
post 2, pass bolt through the trailing / back slot
of post.

17. Connect rails 1 and 2 using 5/8” x 1 %” guardrail
bolts by connecting the slider panel assembly
(front and back parts together).

Ensure that the angled portion of the Slider
Panel points toward the trailing / back end of
the system.

Connect Rails 1 and 2 at Slider Assembly

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 15



16

INSTALLATION MANUAL

18. Install the bolts from back to front with the nuts
on the front side.

19. Attach rail 1 to post 1 using the 5/8” x 2” bolt
and square washer, pass bolt through the
approach / front slot of post.

Lindsay Transportation Solutions Sales and Services,

Arrow should point
~ to front of system.

el

Angled portion to point trailing / back

Slider Panel Assembly Installed

Attach Rail 1 at Post 1
S e

-

All Rails Installed
Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-LITE® TANGENT END TERMINAL

Step 5 - Install Impact Head Notes:

Components required:
* (1) Impact Head — BSI-1012103-00

Hardware Required:
e (4)5/8” x1 %" Guardrail Bolt - 4001115
* (4)5/8” Guardrail Nut - 4001116

20. Install Impact Head to the approach / front end of
rail 1 using 5/8” x 1 %" guardrail bolts.

Place Impact Head on the outside of the rail.

e LR
Install Impact Hea at the End of Rail 1

21. Install bolts from outside in with nuts on the
inside.

Impact Head Installed

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 17



18

INSTALLATION MANUAL

Step 6 — Install Cable

Components required:

* (1) Cable — BSI-1012104-00

e (1) 17 Washer - 2001580

e (1) L-Bracket - BSI-1301005-00

The cable is attached to the bottom of post 2 and at
the slider bracket at post 3.

22. Begin to install the cable by passing the threaded
end through the slot at the bottom of post 2.

23. Thread the nut so that 1” of the threads are pro-
truding.

Ensure to install the small L-Shaped bracket

and round washer included with the cable. This
bracket and washer are critical components and
help keep the cable engaged in the slot.

Proceed to thread the nut while not exposing any
threads. This will ensure you can achieve the
required to torque for the cable nut in a subse-
quent step.

Notes:

ST

 Install L-Bracket
. and round

Install L-Bracket

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



24. Pass the other end of the cable through the slider
bracket at post 3.

Install the nut. Tightening of the cable should
be done at the bottom of Post 2 in the following
step.

25. Tighten the cable nut at Post 2. It will be
necessary to use a pipe wrench or large pliers on
the backside of the cable to hold it in place while
tightening. If the cable is not held in place with a
pipe wrench or large pliers, it will spin while you
attempt to tighten the cable and you will not be
able to tighten it.

Apply approximately 60 FT-Lb torque. Continue
to tighten the cable nut until the cable is tight
and the approximate torque is achieved.

When tightening, ensure that the L-Bracket
does not shift, turn and move out of position.

Note: Standard BCT cables used on other systems
may not require a specific torque on the cable nuts.
The X-LITE® Tangent system requires a tensioned
cable to maintain engagement in the slot on Post 2.

If a torque wrench is not available, use the
following method to ensure cable is adequately
tensioned:

Tighten cable nut until a maximum 1/2” cable
deflection is measured at the midpoint when
pressure is applied by hand.

X-LITE® TANGENT END TERMINAL

~ Install Trailing / Back End of Cable Through
Bracket at Post3

o

ahle Istalled

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

19



INSTALLATION MANUAL

Final Inspection Checklist

Inspection Inspection ltem
Date By:

Post 1 uses slotted holes

Post 3, uses standard post holes

Rail bolted at posts 1, 2, 4 and 6 only (7, 8 for 50 ft. system)
Rails not bolted to posts at Posts 3 and 5

Square washer used at Post 1

Post 2, rail bolted using trailing / back slot on post

Posts 1, 4, 6, rails bolted using approach / front hole on posts
Rails 3 and 4 spliced using special yellow shear bolts

Rails 2 and 3 spliced using special yellow shear bolts

At Post 7, 10" bolt passes through both guardrail sections, block-
out and post.

Slider assembly properly assembled with bolts from back to front
with nuts on the outside

Angled position of Slider panel points toward the trailing / back
end of the system.

Arrows on slider should point toward the front of the system
Cable bracket and washer installed on cable at Post 2
Approximately 60 ft.-Ib. torque applied to cable nut at Post 2
No blockout on Post 1 or Post 2

Tangent installation or with allowable offset from 0 - 24” (0 -
600mm) over length of the system

20



X-LITE® TANGENT END TERMINAL

Appendix A - System Configuration

The X-Lite System has been tested per the National
Cooperative Highway Research Program (NCHRP)
Report 350 Test Level 3 and accepted for use on
the National Highway System (NHS) by the Federal
Highway Administration.

The X-Lite system is a gating, re-directive guardrail
end terminal designed to attach to the ends of
guardrail systems.

As with all crash cushions and end terminals, the
X-Lite system requires appropriate clear zones in
accordance with the AASHTO Roadside Design
Guide, FHWA memoranda, and other state and local
standards.

System drawings and bill of materials can be found
on the following pages.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

DRAWINGS

X-Lite System, Tangent, 37-6”
DWG# XLTSUS

Bill of Materials, 37*-6”

X-LITE System, 50 FT.
DWG# XLTSUS-50

Bill of Materials, 50 FT

X-LITE System, Tangent, MGS, 37-6”
DWG# XLTSUS-MGS

Bill of Materials, MGS, 37°-6”

X-LITE Systems, Tangent, MGS, 50 FT.
(Short Panel) DWG# XLTSUS-MGS50S

Bill of Materials, MGS, 50 FT., Short

X-LITE Systems, Tangent, MGS, 50 FT.
(Long Panel) DWG# XLTSUS-MGS50L

Bill of Materials, MGS, 50 FT., Long

22
24

25

27

28

30

31
33

34

36

21



| _ z L 4 g ¥ 8010018 200
240} el [ 081 Lo 3iva | #ND3 [ARM] owwwvaaawosionoa LU/ST/T  awagusy
T T 3 AT - QAFINIONI 1O3rOdd IHL A9 AIAOYddY
A SNS1LIX d w mw L[ 41 G3HIAOW 39 AVW 31VTd 1I0S 3HL ‘GIIFINNODNT SI ND0Y 4l @
T onema| s |El/EL/LL]  S912 4 EL/61/80  apvamvia .
NOILOYIWOD WNWILJO OL G3LDVdWOD
INFONVL vl/ve/10|  0zee O | NOudarous MO auHL Wav 48 NMva 39 TIVHS IVI¥ALYW 114¥0VE "1SOd JHL 40 INGWIDV1dSIa
V1520l eczz 0 ve T SIVAOUddY TVILYT 3O INGWITLIIS INFAFI OL NIAVL 38 ISNW FIvD VaIx3
v ATAWISSY WALSAS 3LI1-X Y NORNBATG Eoadsai "J10H JHL ONITIENOVE ANV ONIIONY A9 GITIVISNI 38 AVW
sw|7L/€0/0L [ vy I Cowgioox ot siatsas saave o ¥ | 31v1d TIOS ANV 1SOd FHL ‘AFFAINNODNT SI TIOS 3411S A0 YOO 4 4
T E—— SHOLLTIOS NOILVINOGSNVEL Tzu |l oise . [sT00 Sonoit sudiibve] ATURAHLINORIN 10HM 30 e Nl . . ,
; 33y sTONVEIOL 20 834084 3105 341§ N 3QIS DHAVAL NO 39 OL SINN X3H 91 8 €1 2 SWIL ONISN TANVd
Doosond gl lﬁnz-d vI/SL/zL orsz N SSHIN NIz SNOISNAWIC "ONI SWAISAS 831838 0102 @ TVAQAIVND WVIG-M ANODIS ANV 1Sdl4 J3NDIS T 8 | SdILS 314V €
‘91’8 €1 SWIL ONISN TANYd
] TIVIAIVND WvIE-M ANOD3IS OL (9 WALl IINOVIE 33ANS TIVISNI T
0Z: 1 3IVIS
ERN7EY "3AIS DlH4VAL NO 39 OL SINN xm*: 918 €1 SWALI ONISN TANYd
TIVAAAVND WYIAS-M LSdI4 OL (S WAL INO¥H “1aNVd 33ans TIVISNI - °1
1018
9 [Wv3d1Sdn 3sn
. 8:13VOS
0z : L 31vOS v 1Iviaa
- OTiviad
>
1018
WYISISNMOQ 38N
z HO £ISD WASY "Z-DNN §-T " AN
1 ATVD'E LI -K " TEVNDS HIHS VN
1 U030y R 0 1-X 30 2|
| 4 10D KNGOS 9EPS [ S|
- o) z 19044 S50 TL-8/S XH ™|
({=] ¥ BOW 130015 SEb4 8/5 MM
- 3 NON 599 £/1 EX11=8/5 WH 2350 04000
7 1 I M IR0 837 -] LN-T700Tel-ISE
@ T T R ] TIRNTH] 82| NMOHS ION '3dIS DIH4VAL NO
- 1 ATYD'SLONS 1SOd 03 4WIH0 "3 LINX| 00-#T001ET-1S8| 61
= . g s S1109 dV3HS 40 SAvaH
i S T s et e o] GaGTOTCT S| OL WAL S1108 dvaHs
L (<4 11-8/5 pesiadey N ||eapiend) SITI00r| 91
< T e 0z Laws
31 /T T XTT-5/5 399 Ieapuen STTT004 £T |
N .mJ v "W INS0R BNSOALOT ,En.n‘..,, 1225.“ 2t | \
e 1 ATVD WOy LS panos| 00-Be0C101-159| 1 \
A = 3 30g 1985 UOELeL X BN
o 1 #U7-x “HIUesSY J0y Uy Hqe)
M (&) T Ba1-X AQUEssY WULS punoo| k] LY .
z R “ I
2 : e T e « ssvd ION OQ : el 190 'STANYd TIVIQEVND A .
O (% T AL X T504 N[ 00acoeToriSe| ¢ JIOH _  a3dwidd oy (el wadl 1nO¥2019 WY3E-M Iwzow_xﬁ 1108 XS
— == T 7OVO ‘50K ‘0 1509|  00-9602101-154] € | Wv3dlSdn 3sn ‘(£ WaL) XOvd TaNVd ¥3an SSVd ION Od TMU WAaLl) 1SOd % |
T () T AWD'SII0H 1504 04NN 3LX|  00-2200TCT-158| T TIVISNI OL (#€/91/S1 SWAL INITOL (Z1 WAL INOXD01g g /
< ' s | o JFHSYM/LNN/LIOE 3SN TIVISNI OL (91/51 SWALIJ INN/1104 3Sn Y
H__ << | z A € _ v
>
< =
>
S p
pd =
—_ <C

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

22



-
<
<
>
%
L
T
(@)
pd
L
T
pd
m
)
Z
S
®

Ll
=
=
X

Appendix A - System Configuration, 37’ 6”

INIMTNIFEY 9 ANV S ¥ SISOd
1

WV3d1Sdn 3sn

_TOE,

Ehi——

| _ z v £ ¥ 8010018 *20Q
2402 ] [ 051 5o
P SNSLTX g et
[oeriL]
A — ‘ONOMa| 378 0 —\0 O_.
B v/E IE 0zt | v/182 | LHOIH1SOd] D —— " [892]
VEG v/E 9 o 058 B/EEE | IHOIIHAVIH| 8
[4:78 183 004 ®/G 4T IHE3IH vy v WG S/
— — - — B 0 S/ SL SL S SL
WIN_ | S3HONI WW__| SIHONI [SNOISN3WIO 3ON3 Y3334 T‘ \'Al‘ \'Al‘ \'T‘ \'T‘
SNOISNINIC LHDIIH WALSAS ﬁ _w.moa; ﬁmomL TwOmL TmomL TMOQL ?.OQL
EINI
ANNOJO
1HOEAH i o womH LT S~~~ T T - “l‘l‘xﬁ IHOEH
1SOd avaH ’ - - ,, vy
DUWId aWa = EiEaaaes = V. z_o
WIE 1T < ¢ 180d ZL h
[ess] — ™1 1NOYD018 ON T ANY | 1SOd (01 WaLl) LIy 1108 dV3aHS 35N --
£ 1SOd LV 1IVAAdvNO WYIa-M _<w_n_w_<30
ONILSIXI OL ONITIVLSNI NIHM WV3IE-M AVMHOIH
(01 WAL LY 17049 dV3HS 3sn JAVANVIS NIO3d
TAINVd 1IVAQAVNO WYIE-M TANV 1IVIAIVNO WVIE-M @
Ol A3LDINNOD ION— OL A3LOINNOD ION— SAIHLIO A9 A3AINOId___
1NOAD019 ANV 1SOd 1NOADO19 ANV 1SOd 1NONDO19 ANY 1SOd
\\l..l..l..l..l T T T TN
\
| 2 A —
+ }
C 1SOd ¢ 1SOd 14 Hw0m¥ G 1SOd 9 1SOd £ 1SOd
/ (0z:1 31v2S) (0z:1 31v0S) (0z:1 31vOS)
\ 2 1SOd OL1IVY
/! JIND3S OL 1O1S
\ WVYIJLISNMOQ 3SN
"S1SOd FHL 4O FONVH 3AISINO FHL OL FdV SNOISNIWIA TV / £ 1504 9G¥ 1SOd
"NMOHS NOISN3WIQ 33d ¥ 1SOd WO | NV ¢ S1SOd 135440 / oL INOYSOTG oL 1INO¥D019
NMOHS NOISNIWI 33d ¥ 1SOd WO € 1SOd 135430 81538 AL TN 253S O1 I10H

WV3d1Sdn 3sn

| 1SOd

i T

¢ 1SOd

8/S £

[vel]

“d31ddvE AIOId OL INFWHOVLLY 4O NOILISNYL
ANY Ol JOIdd £ 1SOd 40 WVYIILSNMOQA d3dINO3Y
SHIVAQAVNO WYIG-M IVANVIS 40 14 5T 40 WNWINIW V @

£ 1S0d 1V 1SOd ANV LNOXDO014 'STANVd TIVIAdVNO
H1Og8 HONOJHL d31704 SI 1108 MVIdIVNO JINSNT Q

>

4

23

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



24

INSTALLATION MANUAL

Appendix A -Bill of Materials - X-Lite Tangent, 37’ 6”

Item Description Full System | Kit Only
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1012086-00 POST Il, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 3.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1012097-00 Ground Strut, X-Lite 2.00 2.00
BSI-1012098-00 Ground Strut Angle 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 2.00
BSI-1102027-00 WASHER,SQUARE, X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 4.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2" 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 4.00 -
4001116 Guardrail Nut Recessed 5/8-11 24.00 2.00
2001580 Wshr 1" F436 Structural 2.00 2.00
4000443 W-Beam Guardrail RWMO02a 3.00 -
BSI-1312100-00 Soil Plate 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 2.00
2001636 Wshr 5/8 F436 4.00 4.00
2000312 Nut HX 5/8-11 2.00 2.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800




| _ z v € ¥ 8010018 200
¢401 mw:m_ _ OVl o] 3LVA #NO3 AJd| oNmvyaa1vDs 1ON 0a €1/90/60 :31vQ Q.dddv
= 0G-SNS1L1X g |eueerey eic | o W mw qve o 1 GILICOW 38 AW 3Ly T4 108 SHL GBS INNOINE 5 3908 4
s onowma| ms [EL/EOL| 91T | v E1/62/80  awawmvsa &/
, "NOILLOYAWNOD WNWILIO OL G3LOVIWOD
14 05 ‘INIONVL EVEULL| sole | 8 ] wowsrousowaum Al o vio 38 TIVHS TVIHALYW TIHYOVE “15O0d 3H1 40 INFWIOVIdSIa
v . vl/ee/lo] ozee | O a8 S a0 SIVAQ¥ddVY VALY 4O INFWTTLISS INFATAd OL NIAVL 39 ISNW FIVO Vallx3 v
WALSAS 3L1-X T B el e p——— "JTOH 3HL ONITIHNOVYE ANV ONIREIDNY A8 AITIVISNI 38 AVW
. . SO oS NOIVIEO TSRV o CBIR ope | Spnsmssamvaionossnie | 31V1d TIOS ANV LSO FHL ‘GIIFINNODNI S TIOS 44ILS 4O ¥OO0d I 4
T ,anz-l-N PvEoL] S 13 s | bt "3QIS Dl34V3L NO 38 OL SINN X3H 91 8 €1 £ SWAL ONISN TINVd
sheisis e vI/B0/cL) ovSz | 4 | SIS ONSTEIISERVE0Ee | IvIdAVND WYEE-M ANODIS ANV 1S3 JANDISC 8 1 SdAUS LAY €

918 €L SW3LI ONISN TANVd
TIVIAIVYND WyIE-M ANODIS OL (9 WAL 1FNDOVIE §3ANS TIVISNI T |—

.m_o_wU_u_u_,«N:ZOmmO.—hDZ xm*I .f.wm_w,zm_.:muz_mz._m_z(n_
WVAAAVND WVIE-M LS4 OL (S WAL INOJS 1INV §3ANS TIVISNE - L

0z : L 3TIvOS
417iviaa

8:131vOSs
Viiviaa

g 107S
WY3ISdN 3sn

-
<
<
>
%
L
T
(@)
pd
L
T
pd
m
)
Z
S
®

Ll
=
=
X

~i_ 02:131vOS
NN N7

AN

R
7 NN e
7 NS Ssvd 1O oa: el 1504

=S @i oL leL w3l Inoxo0ts

% 1078 X [/ Wall) ¥ove 1aNvd §3ars
WYIINMOQ 35N TIVISNIOLTS L WALl

HO £050 WISW ‘TN BT UM 00-TZTOTRT-ISH] iF
ATV AL TV VS GGV 00-LC0CoTT 15 8L
Tisedig OED B K PAIG|  00-SOCEOEL TSH

8D NS GEbd T A 0851007
#8559 11 -8/5 XH W) ZTE000T

195 1MUIS G684 BS ARM SES1007
192N 590 T/T OXTR-6/5 HH 425-0) 0TT00T
TE-375 paasasing W T enD) 41T100%
Wi Mad 10X QG T-N| N -T200THT 158

“3QIS DIHAVAL NO
m:om AVAHS 40 SavaH
01 WALJSLIIOg 3VaHS

H

i vl el o el ea] o)

SIIVS

CaeIa] Labus | Sv1]

AWD 51015 1504 Q3N 3T
NTORIE § RS WA

“NED BTNRT D14 105

NMOHS LION

0Z : 1L 31vOS
alviia

“STANV IVAAAVYND

WY3IE-M IODON_IV_ 1109

SSYd ION Od ‘(¢ Wall) 1SOd

INIMOL j WALl) INOXD01d

\ TIVISNIOL (S1 WALl 1108 3N

_ Rl e EZI060H| 01
1 Fa AIQUEEeY SOV AR 00 FOIZI0T 1586
BN A|GUashy IS PUNIE) 00 -BOZTOTT 158

E]

AWSIUITX NV WIOTIS YOvE 00 960TT0T-ISE| £
AKX IR MG 00 -DEOTTOT-IS8| 9 ['aN

3

;

AW ILN INOud BNYd §30NS| 00 60T10 158
V0 SITX VS Vel 00-E0TZT0T 15
WSS K 15Gd 3N 00-86C101 158

Y J10H
WV3JLSdN 3sn

-
I P2 I T ) T A P P

AWS 310X T 150d| 00 -GROZTOT 158 n\JI
FIVS'SIW0H 150d 03RS LN 00-CT0OTCT 158 1 -
wayad)susal “om ind e

| z A € _ v

5 -

Appendix A - System Configuration, 50’

25

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



|
<
D)
Z
<
S
z
O
<
—
-
<
(92)
Z

Appendix A - System Configuration, 50°

| _ z v £ ¥ 8010018 *20Q
N mO N EwIm_ _ OOH _. 31VOS|
= ‘onoma| azs 4005
508 | v/EIE | oze | wftsz | LHoHIsOd] D [orest]
¥EG /¢ 9€ o 058 BfEEE | LHOIIH QYIH a
v e € | "0 oo | efscz | tmomnuve| v v
W SIHINI | SIHINI |SNOISNIWIQ 3DNIYIATY
SNOISNIWIO LHDIFH W3LSAS z
91/601 “GSL S/ S/ S/ S/ S/ S S
[892] ﬁ _m.mom; IA* [s061 ] i’ [s061] i’ [s061 | i’ [s061] i’ [s061 ] i’ [s061] i’ [s061 ]
0 , | | | | |
] EIN —
1HOI3H ANNOID
150d
2. 'Wid F
- - 1HOEH - T I || T
avaH e
4.Wid :
g * * 1Ho=H | 8
W/€ 1T VY
[2ss] Z1SOd ANV 1 1SOd £ ANV § S1SOd 1V ~ ¥, WId
(01 WaL) 1Y 1709 ¥V3IHS 35N
N/ Ivaaavno
TNV TIVIAIYND Wy3d-M TNV TIVIAIVNO Wy3g-m ANCER sl
O._. Dm._.mumZZOO ._.OZ‘ O._. Dm_._.UmZZOU ._.OZ WW_m_I._.O Ag Dm_D_>Ow_n_
» 0z 31vos] 1NOYDOTd ANV 1SOd 1NONDOT8 ANV 1SOd INOY501a ANV 1504 <
SIvIEa \|||||||||/ V4 M /
[ p— g oo 4> A~ | = e
— 7 oA T ) T <
11SOd __21SOd . €1S0d __ __ ¥I30d S 1SOd 9 1SOd £ 150d 8 1SOd 6 1SOd
o ‘2 1SOd OL VY ya o
AVSRILSNMOD 350 ! (0g:L 31vos) ( )
02:L 3IVOS
\\ ITvEA Gl
/ —
‘ . ‘8 1SOd
/ €150d
— "SISO HL 40 IONV 3AISINO 3HI O1 FIY SNOISNIWIA T1V K OL1NONO018 oA anc —
"NMOHS NOISNIWIQ 83d ¥ 1SOd WO 1 GNY ¢ SISOd 135440 / 33N23S OL I10H VAR on
"NMOHS NOISNIWI d3d 7 ISOd WO € 15Od 135340 , WV3YLSdNn 3sn
INANIFIVEHSISOd -
I _ :
a L s — LH_r.juh | T « “43134VE AIDIN OL INIWHOVLLY a
Bl W % 4O NOWISNVYL ANV OL JOIdd 6 1SOd 40 WVISISNMOA
Q3INOIY S IVAAAYND WYIE-M 40 NI'9 14 21 HO WIWINIW Y - \Z/
L 1SOd ¢ 1504 €150d o/ | .y 678 8/ 1SOd LV 1SOd ANV INONDO18 ‘STANVd TIVIA¥VND
. A HLOg HONOY¥HL GL108 ST 1108 Iv3advNO 33nsNa N1/
[1¥] [v61]
L z A 3 ¥

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

26



X-LITE® TANGENT END TERMINAL

Appendix A -Bill of Materials - X-Lite Tangent, 50°

Item Description Full System Kit Only
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 5.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1012097-00 Ground Strut, X-Lite 2.00 2.00
BSI-1012098-00 Ground Strut Angle 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 2.00
BSI-1102027-00 WASHER,SQUARE, X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 6.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 6.00 -
4001116 Guardrail Nut Recessed 5/8-11 26.00 2.00
2001580 Wshr 1" F436 Structural 2.00 2.00
4000443 W-Beam Guardrail RWMO02a 4.00 -
BSI-1312100-00 Soil Plate 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 Gr5 MGal 2.00 2.00
2001636 Wshr 5/8 F436 Struct MGal 4.00 4.00
2000312 Nut HX 5/8-11 Gr5 Mgal 2.00 2.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

27



‘A19W3SSV WALSAS 3111-X

WIOD™DUISWISASIBUIDG MMM SNOILATOS NOLLVANOJSNVELL

0 |
TN !ﬁn z-
L -
SWALSAS 3333V

L | v € v 8010018 900
¢401 EIM_ _ ov:l Tvos J1va #NDO3I Ay ONIMVA 31¥OS LION O €1/60/01 31v0 Q8dav]
] SOW-SNSLIX q leveont] sie | o W mw avo 48 Q4] “$FINIONG 1OIrO¥d FHL A9 AIAQIJAY
- ovanal S el oz v VY 41 GIHIGOW 38 AVW 31¥1d TI0S FHLGIFINNOONT SO0 31 N5/

; "NOILOYIWOD WNWILIO OL GILOVAWOD
SOW Ol NOILISNV3L LA S e, ! A NG 38 TIVHS TVIRALYW TINOVE 1SOd 3HL 30 INFWADV1dSIa
INIONVL v1/sT/e0| esee ) awey S35 o SIVAQY¥ddV V3LV O INIWITLIIS INFATED OL NINVL 39 ISNW FIVD Valx3

a

3

3

¥1/82/01 68¥C

NV SNOISNIWIQ 138da3INI

0L0'F = XXX

y1/80/21 orSe

UF O E0F=XX 9UIF
sTIONY  WWIDI  SNOILOVa

134V SIONVIITOL

‘SIHONI NI 33V SNOISNIWIQ
Q3153dS ISIMITHIO SSTINA

‘QaUEHONd ‘JT10H FHL ONIMIANOVE ANV ONIFIONY Ad QITTVLSNI 39 AYW

S1*ONI SWILSAS ¥3133¥8 4O NOISSIWEd

3LV1d TIOS ANV LSOd JHL ‘AIIIINNODINS S TIOS 4ILS 4O D0 4I
"3dIS D144VALNO 39 OL SINN X3IH 91 "8 €1 ‘£ SWALI ONISN 13INVd

"ONISWBISAS 33183V8 0102 @

TWVIAIVNO WYIFG-M ANODIS ANV LSY14 FINDIS T8 | S4ILS 3314V

0Z: L ATVOS
41lviaa

1018
WV3d1Sdn 3sn

0Z: LIAVIOS
D1iviaa

w (&)

918 €1 SW3LI ONISN 1INVd
TIVIAIYND WyIE-M ANOD3S OL (9 WALI) 13¥DVE ¥3ANS TIVLISNI

.mD_wU_u_u_<m._.ZOmmO._. M._.DZ xM_I.@_,wm_mEm._._OZ_mD._mZJ\n_
TIVIAIVND WVIE-M 1Sl OL (S WALI) INO¥H ANV 33AI1S TTVLSNI

8:131VvOs
V1iviaa

(2]
S 3QIS DIHAVAL NO
= S1108 3V3HS 40 SAvaH
- (0L WALl S1108 ¥vaHs
o
> M
m, :
1 2
L 1 utmEau welur) o x| NMOHS ION
< © ——— T 6Z: LTVOS
) S : T R S aviid
=> 3 N E e S
i TT-R/S PASIRIN
Z = : - “STANVd IVIA¥VNO
A = e \,\m WV38-M HONOYHL 1109
o T SSVd LON OQ (1 WAL|) 1SOd
S (X} ¥ e SN e s 3dWIND Ol (g1 WALl INOX0018
al= TR (2 WAL Ovd ‘1ANVd ¥3a01S
e T TIVISNIOL (7€/91/S | SWALI)
Z ® : - 4IASVYM/LNN/LIOE 38N
O 7 YT J104 Eﬁmﬁ,zwm L_%_mwm%
1 AWD TN -XTvE Dveld| =)
= iy ; AT Tsow e W™ Wyadlsdnasn $svd LON Oa (e WaLl 150d
= T e s g 2 INIMOL (L WALl INOXD01e
< ' = = TIVASNI OL (91/6 L SWILIJ INN/1108 35N
- B _ ¢ m | ?
< =
=
@
S p
pd =
— =T

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

28



-
<
<
>
%
L
T
(@)
pd
L
T
pd
m
)
Z
S
®

Ll
=
=
X

Appendix A - System Configuration, 37’ 6” MGS

! _ 4 4

14 8010014 "20d

2402 o] [ 051 o

A3

$£Z/ L L0y

SOW-SNSLTX d

"'ONOMa | 3718

EIN M

| S

[eseel ]

T [ e (g6t = [ast] == [ss1] == [ss1] —=+=—ss) —= Teséf =

!

____ [282]

L€

&

Il
J/ELE /€9
[s08] [res] -
&

jfr I

1NOXD019 ON ¢ ANV | 1SOd

(0L WaLl) LY 1109 dV3HS 3sn

yiEl |
[2ss]
TANV IVIQAYND WYIE-M TNV TIVIQAIVND WYIE-M
OL A3LOINNOD ION— OL G31O3INNOD LON—
1NOXD0T9 ANV 1SOd LNOND018 ANV 1SOd

//I\/\yl\\ | +
£ ANV G SISOd 1Y —_——

@ VY SOW NIO3g

S N\
(o
. N / \\. m/ _W \\ . \‘i

T

g
~ -7 ¢ $ //ﬁ\\
L 150d 2150d g 1sod ¥ 1SOd §150d 9150d £150d
Lo /
S (0z:L 31vD5) (0z:L 31vDS)
WY3HLSNMOQ 35N / FRIV/EN 3viia
\\ BT 1
/ .
“S1S0d IHL 4O IONVTS 3AISLNO THL OL 3V SNOISNIWIA TIY ; 150d £ 150d
"NMOHS NOISNIWIQ 83d 7 ISOd WO¥3 | ANV Z SISOd 135440/ OLINO¥20OT8 0L INON2018
"NMOHS NOISNIWIG 33d ¥ 1SOd WOXH € 1SOd 135340 34238 OLITOH 33735 OL 310H
“INANIFEY 2+ 5I1S0d 7 Wy3dLsdn 3sn WV3HLSdN 35N
1
Tn 5 ) m «
L R i ¢ 43IV QIO OL INIWHDVLLY 3O NOILISNVL
D.EHIJ —
% ! T ANV OL 30Idd 7 1SOd 40 WYIIISNMOQ QIINOTY
SIIVAAAVNO WY3E-M 40 14 52 40 WNWINW Y - 2/
1 150d z2150d €150d . )
8/5 1 815 L £150d 1V 1SOd ANV INO¥DOT8 ‘STANYd TIVAdvNO
[1¥] [761] HIGE HONOAHIL G31T08 SI 1108 TIv4advnD 33nsna N1/
! z A B ¥

29

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



30

INSTALLATION MANUAL

Appendix A -Bill of Materials - X-Lite Tangent, MGS 37’ 6”

Item Description Full System | Kit Only
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1012086-00 POST II, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 3.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1012097-00 Ground Strut, X-Lite 2.00 2.00
BSI-1012098-00 Ground Strut Angle 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 2.00
BSI-1102027-00 WASHER,SQUARE, X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 5.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 5.00 -
4001116 Guardrail Nut Recessed 5/8-11 25.00 2.00
2001580 Wshr 1" F436 Structural 2.00 2.00
4000443 W-Beam Guardrail RWMO02a 3.00 -
BSI-1312100-00 Soil Plate 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 2.00
2001636 Wshr 5/8 F436 Struct 4.00 4.00
2000312 Nut HX 5/8-11 2.00 1.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00
BSI-1310016-KT Transition Kit, MGS, X-Lite 1.00 1.00

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800




-
<
<
>
%
L
T
(@)
pd
L
T
pd
m
)
Z
S
®

Ll
=
=
X

_ _

4 L 4

€ 14 8010019 "20d

¢401 EIW_ _ Yl o] 3LVA #ND3  |AJd| onmvaaavdsionoa ¥1/62/60 21vQ Q4ddV]
d SOGSOW-SNSLTX g fpuseeol wre LV avr
‘A3 ‘onoma| 3zs | 71/80/C1 (04°14 d ¥1/52/60 31va NMYA]
TANVd .2/ L€ HLIM NOUDAroYd 1oNY Gk wr 48 NMvaQ

SOW OL NOILISNVAL nfioe | SIVAO¥AdV

.

B N i, I e | ameensmma e BEEE
SNOLLATOS NOLLVAHOJSNVHL STTONY  TWWID3d  SNOLLOVa zo:u:ln_oﬁumw ﬁu %z;%mjamwﬁwwm
><mn z -J o S SOl SHM BN INC S NIV WSOI 3L
SNALSAS ¥aiave " Q3535 SIMAIHLO SSTINA ONISNALSAS ¥31dvE 0102 O

0Z: 1 3VOS
417iviaa

T WO E550 WISV C-oMN B-1 LPN|  00-1Z1011-158] 4t

T VST X TS UIHSYAM|  00-£2020T1-158 9E

T B R ] 00-S00E0ET-158] SE

z 9D [WN3UIS 0Tk T ANRM 0351002 #C

T 198 S5 11875 % TH| TIE0007] €€

® 189W JOFUITE BE b B/5 JUsM, SES1007] 7€

T 129 55 271 EXKT-8/5 HH 4950 0220007 1

T E JGINGIIEA BAT-K|  DI-Z2001RT-158

T uoneeIsu] wabur L 8 -] LN T | NMOHS LON

T ATVD'SLO0TS 150d 03dWIE0 3ANK|  00-»I00TET-ISA, oC

T ‘A 'eoW LIS T Ye ‘PLed]  00-ZDODIET-ISA| ST

v FTORME FOpRTD Weos- M) EVIOODF| 8

T “NRD "RTNET "8RIe 005 Q0-00RZIET-154| £1

€€ TT8/5 POsspisy 30 JRIpang SINICOr, ST

3 =B DTXET-8/5 399 1RipRng ora100Z] ST

z 1964 % 11-8/5 399 1eipany| B5£100 b .

[ BT 1 RET-8/5 30g JRIpRng SEEICOY| €T OND .__._@..__M%m
3 ¥I50600] F

T VD "ejbuy Jnais punca|  00-BEOZI0T-15a] 1T

z "30G JRBYS LoisUB L, 1A [

T BN =X "AQUBSSY J0UIUY e

Z 8y -X TAGUESSY U5 PUNGE)

T ATVS FATT-K TaNVd BRI Hova|

T BT e PG,

T ATVS 3TN LGRS TaN e U011, -
T ATHD FLM-X'0YEH LOVWI|

B AWD SAN-K 1502 1|

T TS 30X 1L 1504 310H

T ATVS'S310H 150d O3dnTes 311X WV31SdN 3sN
b e et

© (se) @ (¥)

Q3dWRID OI (Z1 Wall) INOXDO18—

éee
()77

‘STANV TIVIAIVND
WY34-M HONOYJHL 1704
SSVd ION OQ ‘(| WalLl) 1SOd

‘(£ WaLI) YOvd 1aINVd w_m_n__._w
TIVISNIOL (¥€/91/S1 SWALI
AIHSYM/LINN/L108 ISN

STANV TVIAIVND

WV3I9-M HONOYHL 1109
SSVd ION Od ‘(¢ WalLl) 1SOd
INMOL (21 WALI) INOXDO1d
TIVISNIOL (91/51 SWALI) INN/1109 3SN @

"d3ANIONT 153rOdd IHL A9 AIAOYdY
41 A3HIAOW 38 AVW 31V1d TIOS JHL ‘dI¥IINNODINI SI ¥OO0Y I @

‘NOILDYdIWOD

WNWILJO OL d31OVdAWOD 39 TIVHS TVIdFLYW TTNOVE “1SOd 3HL

40O INIWIDVASIA TVIILYT IO INIWITLES INFATAd OL NIAVL 39 ISNW

JIVO VaIX3 "F1OH JHL ONIMTTIADVE ANV ONIIFONY Ad AITTVISNI 34
AVW 31V1d TIOS ANV 1SOd 3HL ‘A333INNODNS S TIOS 44ILS O X0 I <

'3AIS DIHAVALNO 39 OL SINN X3H "91 8 €1 £ SWIL ONISN 1INV
TVIAIVNO WYIE-M ANODIS ANV 1Sdl4 3ANDISC 8 | SIS d31dvY '€

918 €1 SW3Ll ONISN TANVd
TVIQIVND WvIE-M ANODIS OL (9 WALI 1I¥OVE ¥3ANS TIVISNE T

.m_D_wU_n_u_<w_._ZOm_mOh MSZ xm_I.w_vmm_wEmEOz_wD‘_m_Z(n_
TIVIAAIVYND WYIF-M 1S3 OL (S WALI) INO¥H TANV 33ANS TIVISNI L

S1709 IHL 40 SAVaH
(01 WALl S1109 dvaHS

| it xe a ° 99 e ° 8: L IIVOS
< i ¢ R v 1iviaa
1018 @ i m % l//m/W
Wv3dISdN 3sN 4 __v /// &
_ eSS 500
R 0z: 1 31vDS L) \A.,___v» A
| . 0viad «\\ *@.,7 TN
AN NN % (e1)(91)
RN < e iita N
NSRS v IS
P N
RS @ Xv / i
1078 ° @\\ : 30I1S DHAVIL NO e
WYILSNMOA 33N

L

N F

31

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



|
<
D)
Z
<
S
z
O
<
—
-
<
(92)
Z

L _ z

14 80100149 90

2400 ] [ 091 2o

‘A4

SOGSOW-SNSLTX d

‘'ONOMa| 3718

W&/ L-ES

815 0L
[oz]

[26191]

WSL

T o] [S061] [Soel] [Soe1] (o6l [5061] (oos 1= Fhset =—
ﬁ mom;

JIE1E
[s08]

FIE 1T
[zss]

1INV TIVAQAVYNO WYIE-M
01 d31DINNOD ION—
1NOXD079 ANV 1SOd

¢ 1SOd ANV | 1SOd

£ ANV G SISOd 1V

(01 WaLI) LY 17109 3v3HS 3$N

TINVA 1IVAQAYNO WYId-M
Ol J31LOINNOD ION
1NOXD019 ANV 1SOd

Uy

[£82]

TANVd NOILISNVAL.Z/1 LE

@.__/\m SOW NIO34

F. 150d _ zi5od. . L% ) |/~W& /\m\mol 9 150d £ 1504 8 150d 6150d
/
\\ (0g:1 31vDs) (0g:1 31vDs) (0z:1 31v0s)
4 2 1S0d OL vy 9 1ivlad 47v13d ITvEa
/ 33ND3s OL LOTS
K WYAISNMOa IS\ | L i ) [ ]
/ [ A \ B
"SISO IHL 40 IONVTH 3AISLNO FHL OL IV SNOISNAWIA T+
"NMOHS NOISNIWIQ 33d ¥ 1SOd WO | ANV Z S1SOd 135440 6 150d
"NMOHS NOISNIWIQ ¥3d ¥ 1SOd WO € 1SOd 135440 £ 150d 01 1n0O3001d
“ANIM NI AV 6 S1SOd mm%w mﬁwww@m 33n235 OL ITOH
1 1 WV3d1SdN 3sN WY3H1S4N 35N
== = 3 «
L Lﬁ ——— : T 4313V QIO OL INFWHDVLLY 3O NOILISNYL
._& ¢ NHf ANY OL JOI¥d 6 1SOd 40 WYISISNMOJ QININDIY
SITIVAQIVAD WY3EM 4O NI9 LU0 WIWINIWY  <Z7
L 1SOd ¢150d €1S0d a/s | ¥ 150d 8/ 1 672 8/ SISO LV 1SOd ANV LNOXDO1E ‘STANVd TIVIA¥VND
¥

[1r]

[v6l]

H1O09 HONOJYHL 31104 SI 1104 MVAdIVNO FANSNI Q

A

€

v

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

32



X-LITE® TANGENT END TERMINAL

Appendix A -Bill of Materials - X-Lite Tangent, 50’ MGS Short Panel

Item Description Full System Kit Only
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1012086-00 POST Il, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 6.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1101209-00 Ground Strut Assembly, X-Lite 2.00 1.00
BSI-1012098-00 Ground Strut Angle, GALV 1.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 1.00
BSI-1102027-00 WASHER,SQUARE,X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 7.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 24.00 -
2001758 Guardrail Bolt 5/8-11 x 2” 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 7.00 -
4001116 Guardrail Nut Recessed 5/8-11 35.00 2.00
2001580 Wshr 1 F436 Structural Gal 2.00 2.00
4000443 W-Beam Guardrail RWMO02a 4.00 -
BSI-1310002-00 Panel, 3ft 1.5in,MGS, Galyv, 1.00 -
BSI-1312100-00 Soil Plate, 18x18, Galv, 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 1.00
2001636 Wshr 5/8 F436 4.00 1.00
2000312 Nut HX 5/8-11 2.00 1.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

33



L _ z L 4 £ y 8010018 200

L z *

2T [ 87l oo 3va | #NO3 [A3d] owmwiczwosionos Y1/62/60  awagusay “YFINIONT 1O3rOd THL AT GIAOIIIY
U JOSSOW-SNSLTX g v1/Se/60| vy v W @ v 48 Qdav 41 GIHIAOW 38 AVW 31V1d 110S 3HL ‘GIIZINNODINI SI OO0 I @
‘AJd ‘onoma| s | ¥L/ST/LL €€5C d ¥1/52/60 31va NMYAa ‘NOILDVIWOD
- ¥1/80/21 (044 o) NOILDIrO¥d 19NV QHIHL . WNWILJO OL A3LOVdWOD 39 TIVHS TVIILYW T1IdXOVE "1SOd JHL
1NV .Z/L £ -SL HLIM - SAl LIIMVRAY 4O INFWADVISIA TYHALYT 3O INFWITLLIS INFATYD OL NINVL 39 LSNW
v SOW OL NOILISNVYL avisy S5 S5 ol STVAOUddV AV VaLX3 "I1OH JHL ONITIHNOVE ANV ONI¥IONY A9 QI1TVLISNI 39
14 0S ‘INIONVL 3L1-X - anv m”w_.wmum.mg@z o oo emave 1 MO AVW 31V1d TIOS ANV 1SOd 3HL ‘AFAFINNODINS SI TIOS 4ILS 3O HOOd 4l 4
oo v SHOLLITIO8 NOILVLNOJSNVUL B m@wmwm i s S 3QIS OHIVALNO 3 OL SINN X3H 91 9 €1 *Z SNGL ONISN 1INV
EATEOX snz-l- o 2 AL AN RO IR TIVIQIVND WYIE-M ANODIS ANV ISHH JINDIS T8 [ SIS 83V °€
SWILSAS ¥31¥3VE WL Q3HID3dS ISIMIFHLO SSTINN
918 €1 SW3LI ONISN TANVd
@ @ ° . 99 TIVIQIVND WYIE-M ANODIS OL (9 WaLl) 13OV 33ANS TIVISNI - T
i 0z : L 31VDS "3AIS DH4VAL NO 39 OL MSZ X3H 918 €1 SWILI ONISN TANVd
91Iv13d e@@ IVIAIVND WVIE-M ISdld OL (S WaLl) INO¥4 ANV 33ANS TIVISNI 1
@D (D s
1078
Wv3dISdN 3sn o T~
g | it ~
" |
N
0Z: 1 31V -
21viaa
» @ [
n
n
341 DH4VAL NO [
1109 dV3HS 40 SAVaH "
(01 waLl) s1109 dvaHs
1078
WV3ILSNMOQ 38N
o) T | HO £950 WASY ‘T-28N 8-1 °LN|
T AIVD 3LI1-X S90S aEHETI
T ey 81080 ¥ -X
M Il : v_”.mz, mhm_..”u ZIEOOOT| EE
L LT
“ | ﬁzrﬂ“,»r.u_’nw.no Gk LA-T200tet-15g| |
1 Ol at bR Paix NMOHS LON
T T1¥5 51075 1504 JaeHR 311 0Z: L 3IVOS
L M AP S0W WS ST ._alm.mn\.m a .__<._.m°
< = R A
i -9/S Woq pepse o
) i sl (D
< .,, ” (& (o)
< : > - ‘STANVd IVIaIVND
al= I10H ] WV38-M HONOJAH] 1104
= M rosisinan (|1 oo SEaoncall nales /
: e “(Z WaLll XOve TaNvd 33an 'STANVd TIVIadvNO
Z : TIVISNI OL (#6/91/5 1 SWaLI WY3d-M HONOAH 1108
EN| TSN Y 150 3 ¥IHSYM/LNN/L10E 3N SSVd LON Od ‘(€ WAaLl) 1SOd—
@) d, —_~w s s INMOL (gL WALl [nOXo0e ee ° ° Q X/
_” e el TIVISNI OL (91/51 SWALI INN/1709 33N
< € _
-
<
wn

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

34



-
<
<
>
%
L
T
(@)
pd
L
T
pd
m
)
Z
S
®

Ll
=
=
X

L _ z L 4 £ ¥ 8010018 200
Z Y| [ 091 anos
9 TOGSOW-SNSLTX d
‘A3 "ON Omad 7S :N\ _. —lymwm
8/5 01 - [e19t]
(o] 276y o/ G/ st St g/ LE
o s EE*TG&: IT [sost] =T~ Fom:i [zg6]

1

J%w&; == (s061) == [s661) == sos1] =

|

l« ~ _r

im _m __im 8 N
mow vmu

P

TANV TIVIAIVNO WYII-M
O1 d3LDINNOD LON
1NOXD019 ANV L1SOd

_ 1NOXD019 ON

¢ 1SOd ANV | 1SOd

TANVd NOILISNVIL
FAWA

£ ANV G S1SOd 1Y

(01 WaLl) LY 1708 ¥V3HS 35N @ TIVY SOW NID3d

ANV TIVIGIVNO WYIa-M
Ol 3LO3INNOD ION
1NOAXD019 ANV 1SOd

v : I T =T s )

e

"SISO FHL 4O JONVIH 3AISINO 3HL OL FAV SNOISNIWIQ TV
"NMOHS NOISNIWIQ d3d ¥ 1SOd WOJd | ANV ¢ SISOd 135440
‘'NMOHS NOISN3WIQ d3d ¥ 1SOd WO € 1SOd 135440

INITNIFSY 67 SISOd
1

9 1SOd £1S0d 8 1SOd 6 1SOd

C&_ F\wg ¥ &) T g

\ (0z:1 31vDS) (0z:1 31vDS) 0z:1 31VOS.
/ 91Iviaa 41Iviaa ¢ 3Tviaa )
/ 2 150d OL IV
. 33IND3S OLLOTS e =T ) )
\ WVYIILISNMOQ 3sN | == _p5
S [ \ \
/ £ 150d oL Smwuh%mk
[SIlle)ele)]
33N23S O1 IT0H FINI, QA
A WWV3315dn 3N

Ho_p. e A — 7 1

“d314dve dIDIY O INIWHOVLLY JO NOILISNVL

T % ANY OL ¥OId 6 1SOd 40 WYIIISNMOJ GIHINOTY
% ¢ SITIVIQEVND WYIF-M 40 NI'9 14 21 40 WNWINIW ¥ @
L 1SOd Z 1504 € 1504 ¥ 150d 688/ 1SOd 1Y 1SOd ANV INOXD019 'STANV TIVIAIVNO
8/5 1 815 L HLO9 HONOYHL 31109 SI 1109 TVAAIVND FANSNI Q
[17] [v6l]
L ¢ A £ v

35

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



INSTALLATION MANUAL

Appendix A -Bill of Materials - X-Lite Tangent, 50’ MGS Long Panel

36

Item Description Full System Kit Only
BSI-1310027-00 XLITE,CRIMPED POST HOLES,GALV 1.00 1.00
BSI-1310024-00 XLITE,CRIMPED POST SLOTS,GALV 1.00 1.00
BSI-1012086-00 POST Il, X-LITE, GALV 1.00 1.00
BSI-1012078-00 LINE POST,X-LITE,GALV 6.00 -
BSI-1012103-00 IMPACT HEAD,X-LITE, GALV 1.00 1.00
BSI-1012093-00 SLIDER PANEL,FRONT,XLITE,GALV 1.00 1.00
BSI-1012090-00 Slider Bracket, X-Lite 1.00 1.00
BSI-1012096-00 BACK SLIDER PANEL,X-LITE,GALV 1.00 1.00
BSI-1101209-00 Ground Strut Assembly, X-Lite 2.00 1.00
BSI-1012098-00 Ground Strut Angle, GALV 1.00 1.00
4001116 Guardrail Nut Recessed 5/8-11 2.00 1.00
BSI-1012104-00 Cable Anchor Assembly, X-Lite 1.00 1.00
K080123 Kit, X-Tension Shear Bolt, 2.00 1.00
BSI-1102027-00 WASHER,SQUARE, X-LITE,GALV 1.00 1.00
B090534 W-Beam Composite Blockout 8in, 7.00 -
4001115 Guardrail Bolt 5/8-11x 1 1/4 16.00 -
2001758 Guardrail Bolt 5/8-11 x 2" 2.00 -
2001840 Guardrail Bolt 5/8-11 x 10” 7.00 -
4001116 Guardrail Nut Recessed 5/8-11 27.00 2.00
2001580 Wshr 1 F436 Structural Gal 2.00 2.00
4000443 W-Beam Guardrail RWMO02a 3.00 -
BSI-1403002-00 Panel, 15t 7.5 in, MGS, Galv 1.00 -
BSI-1312100-00 Soil Plate, 18x18, Galv, 1.00 1.00
2000220 C-Scr HH 5/8-11x3 1/2 2.00 1.00
2001636 Wshr 5/8 F436 4.00 1.00
2000312 Nut HX 5/8-11 2.00 1.00
BSI-1303005-00 Bracket, X-Lite, Cable Retenti 1.00 1.00

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800




X-LITE® TANGENT END TERMINAL

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 37



INSTALLATION MANUAL

38 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-LITE® TANGENT END TERMINAL

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 39



BY LINDSAY BY LINDSAY

ZLINDSAY' | ..cococvoreve 60nannons rrosugzs

TRANSPORTATION SOLUTIONS BY LINDSAY

Lindsay Transportation Solutions Sales and Services, Inc.
180 River Road e Rio Vista, CA 94571 e +1 707.374.6800 U.S. Toll Free: 888.800.3691  www.barrriersystemsinc.com
Installation manual for the X-LITE Tangent System are subject to change without notice to reflect improvements and upgrades.
Additional information is available from Lindsay Transportation Solutions Sales and Services, Inc. © Lindsay Transportation Solutions, Inc.
X-LITE TANGENT INSTALLATION 01202015 v11




INSTALLATION AND MAINTENANCE MANUAL

X-TENSION® / X-MAS®

NCHRP 350 TL-3 Tangent / Flared End Terminal and Median Attenuator

BARRIER SYSTEMS’

BY LINDSAY



INSTALLATION AND MAINTENANCE MANUAL

Table of Contents

Introduction 3
System Overview 3
Before Installation 3
Warranty 4
Limitations and Warnings 5
Safety Statements 5
Parts Identification 6
Preparation 8
Soil Conditions 8
Tools Required 8
Before Starting 8
X-Tension Tangent Installation 9
X-Tension Flared Installation 17
X-MAS Median Installation 19
Optional Nose Cover 24
Installation Checklist 25
MAINTENANCE

Traffic Face Impacts 26
Head on Impacts 27

APPENDIX - Drawings

XTGTSS1 Roadside / Imperial Wood Blockout - Wood Post 28
XTGTSS2 Roadside / Imperial Wood Blockout - Steel Post 29
XTGTSS3 Roadside / Imperial Composite Blockout - Steel Post 30
XTMTSS2 Median / Imperial Wood Blockout - Steel Post 32
XTMTSS3 Median / Imperial Composite Blockout - Steel Post 31

2 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension Introduction

Introduction

The X-Tension Guardrail End Terminal has been designed and tested to meet the evaluation
criteria of NCHRP 350 Test Level 3.

The system has been tested to the guidelines in NCHRP 350 for a non-gating, re-directive guard-
rail end treatment. When correctly installed and maintained, the system is capable of stopping,
containing, or re-directing an errant vehicle in a safe manner under NCHRP 350 impact condi-
tions.

The X-Tension Guardrail End Terminal is the world’s first fully re-directive, non-gating guardrail
terminal end. The unique X-Tension technology is a tension based solution rather than compres-
sion based. It offers exceptional vehicle control and energy absorbing capabilities in head on
impacts, where the energy is absorbed with resistance at the impact head rather than being trans-
ferred down the rail as occurs with other systems. Even head on, high angle (15°during testing)
impacts on the nose resulted in the vehicle being redirected and controlled.

System Overview

The X-Tension Guardrail End Terminal is designed and constructed to provide acceptable struc-
tural adequacy, minimal occupant risk and safe trajectory as set forth in NCHRP 350 for guard-
rail terminal ends.

When impacted head on with an 820 — 2000kg (1800 — 4400Ib) vehicle at speeds of up to 100kph
(62 mph), the impacting vehicle is brought to a controlled stop or allowed to penetrate to the back
side, depending on the impact conditions.

Before Installation

Placement and use of the X-Tension Guardrail End Terminal should be done in accordance with
the guidelines and recommendations set forth in the “AASHTO Roadside Design Guide”, FHWA
memoranda and other state and local standards.

Depending on the application and circumstances at the site, installation and assembly of a Test
Level 3 system should take a two person crew less than two hours.

The X-Tension Guardrail End Terminal is a highly engineered safety device made up of a rela-

tively small number of parts. Before starting installation ensure that one is familiar with the make
up of the system.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



INSTALLATION AND MAINTENANCE MANUAL

7ZLINDSAY

TRANSPORTATION SOLUTIONS

STANDARD LIMITED WARRANTY

Lindsay Transportation Solutions, Inc. “LTS” ( formerly Barrier Systems ) has tested the impact
performance of its barriers and crash cushion systems, and other highway safety hardware under
controlled conditions, however, LTS does not represent nor warrant that the results of those controlled
conditions would necessarily avoid injury to persons or property. LTS EXPRESSLY DISCLAIMS ANY
WARRANTY OR LIABILITY FOR CLAIMS ARISING BY REASONS OF DEATH OR PERSONAL
INJURY OR DAMAGE TO PROPERTY RESULTING FROM ANY IMPACT, COLLISION OR
HARMFUL CONTACT WITH THE PRODUCTS OR NEARBY HAZARDS OR OBJECTS BY ANY
VEHICLE, OBJECTS OR PERSONS.

LTS warrants that any product or component part manufactured by LTS will be free from defects in
material or workmanship. LTS will replace free of cost any Product or component part manufactured by
LTS that contains such a defect.

THE FOREGOING WARRANTY IS IN LIEU OF AND EXCLUDES ALL OTHER WARRANTIES
NOT EXPRESSLY SET FORTH HEREIN, WHETHER EXPRESS OR IMPLIED BY OPERATION
OF LAW OR OTHERWISE, INCLUDING BUT NOT LIMITED TO ANY IMPLIED WARRANTIES
OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE.

LTS’ LIABILITY UNDER THIS WARRANTY IS EXPRESSLY LIMITED TO REPLACEMENT
FREE OF COST (IN THE FORM AND UNDER THE TERMS ORIGINALLY SHIPPED), OR TO
REPAIR OR TO MANUFACTURE BY LTS, PRODUCTS OR PARTS NOT COMPLYING WITH
LTS SPECIFICATIONS, OR, AT LTS’ ELECTION, TO THE REPAYMENT OF AN AMOUNT
EQUAL TO THE PURCHASE PRICE OF SUCH PRODUCTS OR PARTS, WHETHER SUCH
CLAIMS ARE FOR BREACH OF WARRANTY OR NEGLIGENCE. LTS SHALL NOT BE LIABLE
FOR ANY INCIDENTAL, CONSEQUENTIAL OR SPECIAL LOSSES, DAMAGES OR EXPENSES
OF ANY KIND, INCLUDING, WITHOUT LIMITATION, ANY SUCH LOSSES, DAMAGES OR
EXPENSES ARISING DIRECTLY OR INDIRECTLY FROM THE SALE, HANDLING OR USE OF
THE PRODUCTS FROM ANY OTHER CAUSE RELATING THERETO, OR FROM PERSONAL
INJURY OR LOSS OF PROFIT.

Any claim by the Buyer with reference to Products sold hereunder for any cause shall be deemed waived
by the Buyer unless LTS is notified in writing, in the case of defects apparent on visual inspection,
within ninety (90) days from the delivery date, or, in the case of defects not apparent on visual
inspection, within twelve (12) months from the said delivery date. Products claimed to be defective may
be returned prepaid to LTS’ plant for inspection in accordance with return shipping instructions that
LTS shall furnish to the Buyer forthwith upon receipt of the Buyer’s notice of claim. If the claim is
established, LTS will reimburse that Buyer for all carriage costs incurred hereunder.

The forgoing warranty benefits shall not apply to (i) any Products that have been subject to improper
storage, accident, misuse or unauthorized alterations, or that have not been installed, operated and
maintained in accordance with approved procedures and (i1) any components manufactured by the
Buyer.

W030587 Rev. 8 revised February 4, 2013

4 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension Introduction (continued)

Limitations and Warnings

The X-Tension Guardrail End Terminal has been rigorously tested and evaluated per the
recommendations in the NCHRP 350 guidelines for terminals and crash cushions. The impact
conditions recommended in NCHRP 350 are intended to address typical in—service collisions.

When properly installed and maintained, the system is capable of containing and re-directing
impacting vehicles in a predictable and safe manner under the NCHRP 350 impact conditions.

Vehicle impacts that vary from the NCHRP 350 impact conditions described for guardrail end
terminals may result in significantly different results than those experienced in testing. Vehicle

impact characteristics different than or in excess of those encountered in NCHRP 350 testing may
result in system performance that may not meet the NCHRP 350 evaluation criteria.

Safety Statements

General Safety

All required traffic safety precautions should be complied with. All workers should wear required
safety clothing (high visibility vests, steel capped footwear, gloves, hard hats, safety glasses etc.)

All underground services must be located before installation of any posts.

Only Authorized trained personnel should operate any machinery. Where overhead machinery is
used, care must be taken to avoid any overhead hazards.

Gloves should be worn at all times. Particular care should be taken to avoid galvanizing spikes.

X-Tension Safety Statements
All installers must be well clear of post driving machinery when in use.

Avoid placing hands or fingers in and around moving parts when components are being lifted and
manoeuvred into place. (i.e. around splice holes, etc.) permeable

The cables should be fitted by one person only. Other workers should stand clear to avoid being
caught in moving cables.

Securely fasten the impact head and rail before turning the friction plate.
The friction plate should be turned manually with a crow bar and extension handle. Do not attempt

to turn it with the assistance of machinery. Ensure crow bar is securely held while the 4 locking
bolts are tightened.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 5



INSTALLATION AND MAINTENANCE MANUAL

X-Tension Parts Identification

Impact Head Friction Plate Soil Anchor

(1 Required) (1 Required) (1 Required)
B061072 B061058 B061104

Slider Bracket + Angle Bar Cable Bracket Cable Assembly
(1 Required Roadside — 2 Median) (1 Required) (2 Required)
B061079 B061083 B061109

Slider Panel Post 1 - Top Ground Strut
(1 Required Roadside — 2 Median) (1 Required) (1 Required)
B061088 B061099 B061094

6 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension Parts Identification

4

Galv. Line Post (3-6)

Post #1 Bottom
Roadside can be CRT Timber (CRT Timber Posts allowed roadside) (1 Required)
B061100 BSI-1012078-00 B061098

Post # 2 (1 Req.)

W-Beam Guardrail RWMO02a Median Radius Rail 1 (12’-6”) Median Secondary Head
(3 Required Roadside — 5 Median) (1 Required — Shop Curved) (1 Required)
4000443 B070233 B070219

Shear Bolts Blockout (Plastic or Timber) Hardware Set
8 Required Roadside - 16 Median) (5 Required Roadside — 10 Median) (Roadside)
K080123 B090534 K070202 & K070204

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 7



INSTALLATION AND MAINTENANCE MANUAL

X-Tension — Preparation for all Applications

Preparation

Before installing an X -Tension, ensure that all materials required for an 11.4 m (38 ft) system
are on site and have been identified. See bill of materials for the particular application and parts
identification sheet.

Ensure that the area where the X-Tension is to be installed is flat enough so that the soil anchor
will not protrude more than 100mm (4 in) from ground level, when measured with a straight line
over a 1.5m (5 ft) cord. Minor site grading may be required.

Soil Conditions

The X-Tension has been designed to be installed in median or edge of road locations and in soil
that meets or exceeds the AASHTO “standard soil” specification. If rock or saturated soil is en-
countered during post installation, refer to appropriate State specifications. Guidelines will vary
from State to State.

Tools Required

The same tools required to install standard highway guardrail will also install an X-Tension. Spe-
cifically: Sockets (commonly used in Guardrail), Drill, Wrenches, Large Crow Bar, String line,
Level, Augers, Tampers and Post Pounders commonly used in driving posts.

Before Starting

For all applications, begin the installation from the downstream end of the terminal at the point
where it joins the standard guardrail (post 7).

For the tangent and flared applications, the X-Tension connects directly to standard steel post or
timber post strong post W — beam highway guardrail, SGR04a-b.

The median application X-Tension connects directly to standard steel post or timber post
strong post W-beam median barrier SGM04a-b

Follow step by step instructions for the appropriate application.

Important Note about posts and blockouts:

Tangent & Flared Systems:
Post 1 steel — Post 2 either CRT timber or crimped steel
Post 3-6 either CRT timber or standard steel I beam posts

Median system:

Posts 1 & 2 are always crimped steel.

Posts 3 — 6 are standard steel I beam posts
Blockouts may be either composite or timber.

8 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension - Tangent Installation Instructiohs

Step 1 - Set Out

The tangent terminal is essentially an 11.4m (38 ft) continuation of the standard guardrail run.
Pull a string line out with the desired offset (0 -450mm : 0-1.5 ft) over the length of the system, in
a straight flare (Figure 1). The system should not be installed on parabolic curve. The string

line should be set to follow the roadside edge of the posts.

All the posts except post #1 have a blockout so take care to place the roadside face of
post #1 200mm (8 in) towards the roadway to compensate for the lack of blockout.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



10

INSTALLATION AND MAINTENANCE MANUAL

X-Tension - Tangent Installation Instructions
Step 2 - Installing Posts 6- 2

Begin installing posts 2 — 6 at standard highway
post spacing, 75” (1905mm) and post height, 28
1/4” (720mm) or 31 3/4” (805mm) depending on the
height of the system being installed.

Please note: Post 1 consists of two parts, Post 1
Top and Post 1 Bottom. Post 1 Top is different for
27 %" systems vs 31” systems . Ensure that the
correct Post 1 Top is installed for the appropriate
height system. Post 1 Top is not interchangeable
between 27 %" and 31" height systems.

All posts should be the same height from
ground level throughout the entire system.

Posts #6 to #3 are either standard “I” beam

posts OR timber CRT posts. Post 2 is either the
Special “I” beam post or a timber CRT (see parts
identification photo).

Posts may be directly driven, or in stiff soils a
150mm (6 in) diameter hole drilled, and the post
then driven into the hole. The post may also be
placed in an oversized augured hole but care
must be taken to ensure the backfill is properly
compacted.

Hint: Offset Post 3 back from the string line 40-

g _ . _ Figure 2. Holes on straight rail side, notches on
50mm (up to 2 in) to make it easier to push rail 1 the backside.

and Slider Panel over rail 2.

When driving steel posts, ensure that a driving
cap with timber or plastic insert is used to prevent
damage to the galvanizing on the top of the posts.

Ensure that Post 2 has the post bolt holes on the
side nearest the rail

Notches go to the backside as shown and are
only used on the median application.
(Figure 2)

Bolt the blockout to the post at post 3, prior to

attaching to the rail (Figure 3).

Figure 3. Bolt the blockout to post 3 prior to
attaching the rail.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension - Tangent Installation Instructions
Step 3 — Post 1, Ground Strut and Soil Anchor

Place the roadside face of post 1 bottom anchor, 200mm (8 in) towards the roadway to
compensate for the lack of blockout (Figure 4). Post 1 bottom, the Ground Strut and the Soil

Anchor are then placed parallel to the string line at this roadside offset position.

Drive or place the bottom of post 1 in the augured hole so that no more than 75mm (3 in) [100mm
(4 in max)] protrudes above ground level (Figure 5). Use the Ground Strut as a template to place

the Soil Anchor in the correct place. The Soil Anchor can then be driven into place or placed in an
augured hole and backfilled. The Ground Strut should be level or lower at the anchor end than at
the post 1 bottom end.

Place post 1 top in the post 1 bottom anchor ensuring that the post bolt notches are at the top
and facing the Soil Anchor (Figure 6). Use M16 x 200mm (5/8 in x 8 in) hex head bolt with nut and
washers. Do not over tighten bolt.

Figure 4. Measure 8 in. towards roadway. Figure 5. Drive post 1 into augured hole. Figure 6. Post 1 top in post bottom.

Step 4 — Hang Rail 3 and Cable Anchor Bracket

Rail 3 is installed like standard
guardrail with post 6 at the center
of the rail and blockouts between
the rail and post. Place the Cable
Anchor Bracket on the back of the
rail at the joint between rail 3 and
rail 4 (post 7).

The two “boxes” on the cable
bracket should be on the impact
head side of the splice joint. At-
tach rails to post with post bolt and
splice rail 3 to rail 4 with 8 standard
splice bolts (Figure 7).

Figure 7. Splice rail 3 to rail 4 with 8 standard splice bolts.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

1



INSTALLATION AND MAINTENANCE MANUAL

X-Tension - Tangent Installation Instructions
Step 5 — Hang Rail 2 and Shear Bolts

Before installing rail 2, double check that the blockout is already bolted to post 3.
Bolt rail 2 to the post and blockouts at posts 4 and 5 with the appropriate post bolt (Figure 8).
DO NOT BOLT THE RAIL TO POST 3.

Splice rail 2 to rail 3 with the 8 special shear bolts (yellow) supplied (Figure 9). Put the
washer and nut on inside of rail.

IMPORTANT NOTE: DO NOT USE STANDARD SPLICE BOLTS AT POST 5 SPLICE. DO
NOT USE AN AIR-IMPACT WRENCH TO TIGHTEN SHEAR BOLTS. SHEAR BOLTS WILL
BREAK IF OVER-TIGHTEND.

E‘ﬁ : |1 . ._ .\_.

Figure 8. Bolt rail 2 to post and blockouts. Figure 9. Splice rail 2 to rail 3 with 8 special shear bolts.

Step 6 — Attach Slider Bracket to Rail 2

Bolt the Slider Bracket to the end of rail 2 at post 3 (Figure 10). Use 4 standard splice bolts. The
angle bar end should be closest to the Impact Head end.
Remove the angle bar and 2 x M20 x 25mm (3/4 in x 1 in) bolts (Figure 11).

E 7 ) -
Figure 10. Bolt Slider Bracket to end of rail 2 at post 3. Figure 11. Remove angle bar bolts.

12 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension - Tangent Installation Instructions
Step 7 — Assemble Slider Panel onto Rail 1

Start by sitting rail 1 on a blockout or post so that it is raised off the ground as shown (Figure 12).
Slide the Slider Panel onto the downstream end of rail at post 3 location (Figure 13) and bolt into
place using 4 standard splice bolts, pushing the bolt through from the inside of the slider to the
outside so that the nut is on the traffic face.

The curved and reinforced (post breaker) end of Slider Panel sits at the rail end.

Use guardrail pin bar or crow bar to assist with lining up splice holes.

Figure 12. Sit rail 1 so it is raised off the ground. Figure 13. Slide the Slider Panel onto downstream end.

Step 8 — Hang Rail 1

Lift rail 1 with Slider Panel attached and push the slider end over rail 2 (Figure 14). Overlap the
rails as per a standard splice joint overlap.

Bolt rail 1 and blockout to post 2 using a standard post bolt that is supplied (Figure 15).

Re-attach the angle bar to the slider bracket on the backside of the rail (Figure 16).

Figure 16. Reattach the angle bar.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 13



14

INSTALLATION AND MAINTENANCE MANUAL

Step 9 — Attach Impact Head

Place Impact Head on upstream end of rail 1 and attach using 8 standard splice bolts with nuts on
traffic face (Figure 17). Hint: Place bottom two bolts first then use guardrail pin bar to lever head

up snug onto rail.

Bolt head and rail 1 to post 1 using the supplied M16 x 50mm (5/8 in x 2 in) guardrail post bolt.
Ensure to use a 5/8” hex nut at post 1. Use a 50mm x 50mm (2 in x 2 in) washer under the nut
on the inside of post 1 (Figure 18).

- '.!"_;1.—'-’
¥ - ; . -

Figure 17. Attach Impact Head to rail 1.

Step 10 — Place the Cables

Figure 18. Bolt head and rail 1 to post 1 with
washer & 5/8” hex nut.

Push the cables under the steel strap on the Ground Strut (Figure 19) and forward through the
holes at the top of the anchor. Lay the cables out parallel to the guardrail, downstream from the

anchor.

Ensure that bottom cable (Cable B in Diagram 1) has half the thread protruding through the an-
chor, as shown. Ensure the top cable has the nut wound on a least two turns past the end of the
thread (Figure 20). Cable A should always pass through the top hole on the impact head. Cable
B should always pass through the bottom hole on the impact head as shown in Diagram 1.

In addition, ensure that the bottom cable passes through the ground strut hole nearest the straight

(non-radius) side of the system.

RADIUS
SIDE

STRAIGHT
(NON-RADIUS)
SIDE

Figure 19. Push cables under steel strap on Figure 20. Thread the nuts as shown. Diagram 1.
Ground Strut.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800




X-TENSION® SYSTEM

Step 11 — Installing the Cables

Install the Friction Plate in the top of the Impact Head, adjustment hole up. Take the cable closest
to the road, pick up the downstream cable fitting and walk to the head, passing the cable through
the bottom hole, through the Friction Plate (Figure 21) and out the backside of the Impact Head.

Now thread the cable down the backside of the rail following the bottom trough of the W-beam
and attach to the bottom “box” on the Cable Bracket at post 7. Repeat this process with the other

cable but push it through the top hole and thread it along the top trough of the W-beam.
Place the nuts and washer on the cables at the Cable Bracket end but only run them a few turns
(Figure 22).

Do not tighten cables at this stage (or the Friction Plate will not turn)

Figure 21. Pass the cable through the bottom hole. Figure 22. Do not tighten nuts at this time.

Step 12 — Turning the Friction Plate

Put a crow bar through the hole at the top of the friction plate (Figure 23) and turn it to the final
position. Using a socket, tighten the 4 - M20 x 75mm (3/4 in x 3 in) bolts on the side of the impact
head to lock the bar in the turned position (Figure 24).

Figure 23. Use crow bar to turn Friction Plate. Figure 24. Use socket to lock bar in the turned position.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

15



INSTALLATION AND MAINTENANCE MANUAL

Step 13 — Tightening the Cables

Only tighten the cables using the nuts at the Cable Bracket end (post 7) (Figure 25).
Do not tighten the cable nuts at front of the Ground Anchor.

Tighten the cables until they are taut, i.e. they rest in the backside of the W-beam and do not
visibly sag between posts (Figure 26). There is no torque requirement for the cables.

Figure 25. Tighten cables at Cable Bracket end (post 7). Figure 26. Tighten cables until they are taut.

Step 14 — Attach Nosing

Push nosing into place on the front of the impact head. Attach using the supplied nylon push
rivets (Figure 27).

Delineation to be attached to nosing, as per the Local Authorities requirements.

Figure 27. Attach nose using nylon push rivets.

16 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension - Flared Installation Instructions

This section deals with installation of a Flared X-Tension system in a roadside guardrail terminal
end application.

Apart from the initial set out, the flared X-Tension and installation procedure is identical to the
Tangent system, the only difference being the amount of offset used.

Site preparation

The Flared terminal may be installed either parallel to the edge of the roadway (tangent) or with
the impact head end of the rail offset by up to 1.2m (4 ft) away from the road (Figure 28) in a
straight flare, over the length of the system. The system should not be installed on parabolic
curve.

Ensure that the area where the X-Tension is to be installed is flat enough so that the anchor will
not protrude more than 75 mm (3 in) [100 mm (4 in) max] above ground level, when measured
with a straight line over a 1.5m (5 ft) cord. Minor site grading may be required.

0-12m(0-4ft)

Figure 28. Maximum offset is 1.2 m (4 ft).

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

17



INSTALLATION AND MAINTENANCE MANUAL

X-Tension - Flared Installation Instructions
Step 1 - Set Out
Pull a string line out with the desired offset (0 -1.2m; 0-4 ft)
Note that the flare is a straight flare, over the length of the system (11.4m; 38 ft)
The string line should be set to follow the roadside edge of the posts (Figure 29).

All the posts except post 1 have a blockout so take care to place the roadside face of post 1
200mm (8 in) towards the roadway (Figure 30).

Post 1 bottom, the Ground Strut and the Soil Anchor are then placed parallel to the string line on
the roadside of it (Figure 31).

1 0-12m(0-4f)

Figure 29. Pull string line to follow roadside edge of posts.

Figure 31. Place Ground Strut parallel to string line.

Now follow steps 2 — 14 in the Tangent installation instructions.

Note: The “kink” in the line of rail between rail 3 and rail 4 (at post #7) is
formed by simply pushing the rails around to follow the flared line of posts.
This is not factory bent.

18 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-MAS - Median Installation Instructions

This section deals with installation of a X-Tension Median Attenuator System (X-MAS) as a median
guardrail terminal end application.

Site preparation

The X-Tension Median Attenuator System is installed parallel to the standard median barrier,
therefore no offset is used (Figure 32).

Ensure that the area where the X-Tension is to be installed is flat enough so that the soil anchor
will not protrude more than 100mm (4 in) [preferred 75 mm 3 in)] from ground level when
measured with a straight line over a 1.5m (5 ft) cord. Minor site grading may be required.

Figure 32. X-Tension median installation.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 19



20

INSTALLATION AND MAINTENANCE MANUAL

X-MAS - Median Installation Instructions
Step 1 - Set Out

The X -Tension Median Attenuator is essentially one Tangent X-Tension installed parallel to one
side of the median barrier (Figure 33), with a small number of additional components and rail
attached parallel with the other side of the barrier (Figure 34).

Pull a string line out the length of the system, parallel with the median barrier posts.

The string line should be set to follow the side of the posts, on the side that it is desired to install
the tangent X-Tension.

The X-Tension portion (straight side) of the X-Tension Median Attenuator should always be
installed on the side with approach traffic. See Diagram 2.

Figure 33. Essentially a tangent system Figure 34. Small number of additional
installed parallel to median barrier. components.

E:> APPROACH TRAFFIC

Diagram 2.

Step 2 - Installing Tangent X-Tension Portion

Follow steps 2 — 13 in the Tangent installation instructions, with the following exceptions.

(1) DO NOT set post 3 back 30-50mm (1 -2 in) as per the instructions in Step 2 of the Tan-
gent installation instructions. For the Median application, Post 3 remains parallel with the
other line posts.

(2) As noted on page #7, Post 2 must be steel crimped and Post 3-6 are
always standard steel I-beam posts.

Now follow the remaining steps 3 to 8 to complete the backside of the median terminal.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-MAS - Median Installation Instructions
Step 3 — Attach Secondary Impact Head

Fit secondary head to main head by pushing sideways onto the main head as shown below
(Figure 35), until the holes in the gussets line up. Fix into place with either the 25mm (1 in) pin
and pin lynch, or 2 M24 x 50mm (1 in X 2 in) bolts as shown (Figure 36).

[

Figure 35. Fit secondary head to main head. Figure 36. Fix secondary head into place.

Step 4 — Attach Backside Rail #3 and Rail #2

Rails 3 and 2 are installed like standard guardrail with blockouts between the rail and post (Figure
37). Attach rails to post 2, 4, 5 and 6 with blockouts and post bolts supplied (do not bolt the rail to
post 3) and splice rail 3 to rail 4 with 8 standard splice bolts. At post 7 lap rail in the direction of
traffic as per standard median barrier.

Ensure that rail 2 is spliced to rail 3 using the special shear bolts (yellow head) supplied.
DO NOT use standard splice bolts at this joint (Figure 38). Be sure rail 2 is lapped outside
rail 3 in both directions. DO NOT USE AN AIR-IMPACT WRENCH TO TIGHTEN SHEAR
BOLTS. SHEAR BOLTS WILL BREAK IF OVER-TIGHTEND.

Figure 37. Rails installed with blockouts.

1 2 to rail 3 with 8 special shear bolts.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

21



INSTALLATION AND MAINTENANCE MANUAL

X-MAS - Median Installation Instructions
Step 5 — Attach Slider Bracket to Backside Rail 2

Bolt the Slider Bracket to the upstream end of rail 2 (at post 3) using 4 standard splice bolts

(Figure 39). The angle bar end should be closest to the Impact Head end (Figure 40).
Remove the angle bar and 2 M20 X 25mm (3/4 in x 1 in) bolts.

- e _ :
Figure 39. Bolt Slider Bracket to upstream end of rail 2. Figure 40. Angle bar end should be closest to Impact Head.

Step 6 — Assemble Slider Panel onto Backside Rail 1

Raise the straight end of the curved backside rail 1 and fit the Slider Panel onto the downstream
(straight) end of rail (Figure 41) and bolt into place using 4 standard splice bolts, pushing the bolt
through from the inside of the slider to the outside so the nut is on the traffic face (Figure 42).

The curved and reinforced (post breaker) end of Slider Panel sits at the rail end. Use guardrail pin
bar or crow bar to assist with lining up splice holes.

Figure 41. Fit the Slider Panel onto the straight end of rail. Figure 42. Push bolt from inside (nut on traffic face).

22 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-MAS - Median Installation Instructions
Step 7 — Hang Curved Backside Rail #1

Lift rail 1 with Slider Panel attached and push the slider end over rail 2.

Bolt rail 1 and blockout to post 2 using supplied standard post bolt and 50x50mm (2 in x 2 in)
washer on inside of post bolt notch on the backside of post 2 (Figure 43). The bolt should pass
through the notch on the approach end of the system.

Re-attach the angle bar to the Slider Bracket (Figure 44) on the backside of the rail
(at post 3).

-l R
4 E .
. o
LR A
Figure 43. Bolt rail 1 and blockout to post 2 using the square Figure 44. Re-attach the angle bar to the Slider Bracket.
washer.

Splice the rail to the secondary impact head using 8 standard splice bolts (Figure 45, 46).

.

Figure 45. Splice the rail to secondary impact head.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 23



INSTALLATION AND MAINTENANCE MANUAL

X-MAS - Median Installation Instructions
Step 8 — Attach Nosing

Push nosing into place on the front of the impact head. Attach using the supplied nylon push
rivets (Figure 47).

Delineation to be attached to nosing, as per Local Authorities requirements.

e

Figure 47. Attach nosing using nylon push rivets.

Optional Nose Cover — Install High Visibility Nose Cover

Attach the High Visibility Nose Cover to the Impact Head using the supplied hardware. The nose
cover is attached using (4) bolts, two on each side of the Impact Head and a wire tether.

To attach the wire tether, pass the tether through the Nose Cover and the Friction Plate
(Figure 48).

Figure 48. Tether Installation Figure 49. Nose Cover Installed

24 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

INSTALLATION CHECKLIST FOR
X-Tension / X-MAS Systems

Location
Installed By Date
Inspected By Date
X-Tension Tangent and Flared Systems [System Length 11.4m (38ft)] Y/N NA

¢ Rail is bolted at all posts except post 3.

e Post 1, post bolt notches face impact head. Bolted to ground strut.

Post 3 to 6 standard steel posts (or timber CRT posts).

Friction plate is turned fully and bolted in place.

Nuts are fitted on traffic face of rail at impact head.

Nosing is fitted to impact head.

Ground Strut lays flush with ground. Front of ground strut should be level or lower
at the anchor end than at the post end.

Ground anchor does not protrude more than 100mm (4 in) [preferred 75mm (3

in)] above the ground.

The entire Terminal End (11.4m; 38 ft) is installed straight with flare as per design
(offset between 0 to 1.2m) (0 to 4 ft).

e Slider Panel is connected to end of first rail. All 4 holes bolted with nuts on
traffic face.

o Slider Bracket affixed to back of rail 2, with 4 bolts and nuts on backside of rail.

¢ Angle bar is fitted closest to impact head end. Bolts MUST be wrenched tight.

e Guardrail for terminal end (i.e. 3 lengths) is 2.7mm (12 gauge) highway rail.

¢ Yellow Shear Bolts correctly installed at post 5 (washer only between nut
& rail).

e Cables should be “taut”, not visibly sagging between posts.

X-Tension Median Application only - as above plus:

e Yellow Shear Bolts are correctly installed at post 5.
¢ Slider Panel is bolted to end of first rail. All 4 holes bolted with nuts on traffic

face.

e Slider Bracket affixed to back of rail 2, with 4 bolts and nuts on backside of rail.

e Angle bar is fitted closest to impact head end. Bolts MUST be wrenched tight.

e Post bolt at post 2 is in notched post flange and fixed with 50mm x 50mm (2 in x
2 in) washer and nut.

e Secondary Impact Head is connected to main impact head.

e Additional Guardrails are 2.7mm (12 gauge) highway rail.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 25




26

INSTALLATION AND MAINTENANCE MANUAL

X-Tension Maintenance (Traffic Face Impacts)

Types of repair are divided into two categories:
Traffic Face Impacts and Head on Impacts

Traffic Face Impacts
Key Repair Steps:

1. Remove cables

2. Remove damaged rail

3. Remove components from rails
4. Remove damaged posts

5. Assess damage

6. Reassemble

Step 1: Remove Cables

Undo nuts at downstream cable bracket (post 7). Take out the bolts on the side of the impact
head that hold the friction plate in place and rotate the locking bar backwards.

Pull one cable at a time from the front side of the impact head and completely remove them.
Rotating the cables as you pull them will help. Undo nuts at ground anchor end and remove ca-
bles.

Step 2: Remove Rails
Unbolt the splice bolts first. Then unbolt the post bolts and lower rails to ground.

Step 3: Remove X-Tension Components
All the X-Tension components are attached to the rails with standard splice bolts. Unbolt and re-
move the components.

Step 4: Remove Posts

Undo the bolt at the bottom of Post 1 and pull out post. For all other damaged line posts, attach a
chain to the top half of the post and pull out of the ground with either a crane truck or digger. Note
it is sometimes possible to remove steel posts by hand.

Step 5: Assess the Damage
Any part that cannot be reused must be replaced with a new part. Always replace the yellow shear
bolts. Cables can be reused.

Generally, all the specialized components of the system such as the head and brackets should
be undamaged.

Step 6: Reassemble
Reassemble as per system installation instructions.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

X-Tension Maintenance (Head on Impacts)

Head on Impacts

Key Repair Steps:

1. Remove the cables

2. Pull the rails back

3. Remove components from rails
4. Remove damaged posts

5. Assess damage

6. Reassemble

Step 1: Remove Cables

After a head on impact the cables may appear to be slack but may in fact still  retain some tension
from the impact. Care must be taken when removing the cables. DO NOT UNDO THE CABLES
FROM TH E GROUND ANCHOR END FIRST, ALWAYS UNDO THE CABLES FROM THE C ABLE
BRACKET (post 7) FIRST.

Undo nuts at downstream cable bracket (post 7). Take out the bolts on the side of the impact head that
hold the friction plate in place and turn the friction plate back. Pull one cable at a time from the front
side of the impact head and completely remove them. Rotating the cables as you pull them will help.
Undo nuts at ground anchor end last and remove cables.

Step 2: Pull Rails Back Out
Attach a chain or two ton strap to the front of the impact head and pull upstream to its’ original position
with a light truck or utility vehicle. The components are easier to unbolt when the rails are separated.

Step 3: Remove X-Tension Components
All components are attached to the rails with standard splice bolts. Unbolt and remove parts.

Step 4: Remove Posts

Undo the bolt at the bottom of Post 1 and pull out post. For all other damaged line posts, attach a
chain to the top half of the post and pull out of the ground with either a crane truck or digger. Note it is
sometimes possible to remove steel posts by hand.

Step 5: Assess The Damage

Any part that cannot be reused must be replaced with a new part. In minor impacts (rails telescoped
less than 3 meters (10 feet ) the cables can be reused by turning them end for end. If additional dam-
age has occurred, replace the cables. Generally, all the specialized components of the system such
as the head and brackets should be undamaged.

Step 6: Reassemble
Reassemble as per system installation instructions.

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 27



-
<
)
p
<
p=
LLl
O
p
<
pa
L
T
<
<
p=
a
p
<
pa
O
<
-l
—
_Aln
<

<

L 1SOd

«8/L89 | g9

ﬁ Z/L @ XS

¢ 1SOd € 1S0d

'CN3LlI O/d 331
NOTAN 13AIF X¥

Z WALl O/d
"3AIS SIHL NO

YIHSYM FHVNOS
“(LNINGTIM

AavaH LOVdIAI NI 310H d3ddN HONOYHL SSVd
OL AT8W3SSY 378V ANOD3S ¥O4 Lv3d3y)
‘av3H LOVdAII 3HL 40 3AIS X¥Oovd 3HL 1NO

ANV 31Y1d NOILOIEd HONOYHL ANV INJNATIM
Av3H LOVdAI NI 3TOH ¥3MOTHONOYHL
ATGNISSY 378V0 SSVd NJHL 'LNY1LS ANNOYO
40 N3 INO¥4 1V SF10H IHL HONOXHHL
QYVMHOL ANV LNYLS ANNOYO 3HL NO dVdlS
1331S 3HL ¥3ANN ATaNASSY 3719V0 SSvd

JVOIV13a

¢ 3Ll O/d
"MH L1-8/S 'l 1SOd
ANV T3INVd 1IVIadvNO 3HL OL LI (1SOd T1¥) “TIVN
ONILT09 ITIM dN ININATIM Q3ZINVATVYO P91 V HLIM NOILVYLOY WOYd
Av3H d710H OL S1NOMO0T8 asn 1N0X007d 34NO3S 'SLNOMO01E OL
“30IS OI44V¥L NO IVHAEVYNO 40 NOILYTIVLSNI 340438

"ININATIM avaH

k Olddvd 1L WOY4 AVMY Z 1SOd .rm_mu_u_O[/

¥ 1S0d

IVHAdVYNO HSNd O1 d3ISv3
[~ «8€ 1L LI 3MVIA OL D144Vl WOdd
><>>< «8/€ | € 1SOd 13S440

4 | 4 A 4 € v 8010018 900
T | oSl o 3lva #NO3  |AJY| ommveazvosionoa £0/90/80  ava qsdav
£0/80/8 | LESNO3 | V avo : (S0d JHL 4O
] ISSIDIX d =1C) LI NI DANT LGS
3 onowal aus | LO/1E/8 | Zr6NO3 | @ £0/€0/80  ivawmvag ONIARIA Y LVHL FHNSNS 'LSOd TH31S ONIARANIHM N7
oL/L1/8 [ 9¥SIND3 | O NOILD3rO¥d I1ONV QHIHL Wav .
- A8 NMVED "HOHONY ANNOYO IHL 40 INOYH IHL 1V ST18VD FHL
1NOMND019 ¥3IIWIL HLIM L1SOd ¥3GWIL LD |<€1/z0/50| £90eND3 | @ sy BB o SIVAOQUddY N3LHOIL 1ON O (A, ¥13d 339) IHOVHE I18VO IHLLY
OGNV SNOISNIWIQ 13333 INI S1NN FHL ONISN SAMGNISSY 319vO FHL NILHOIL ATNO 4
WALSAS TVNIWYIL TIVIAQIVND NOISNAL-X [ si/81/e [ evgznoa | 3 o10% = 0¢ o s s 10 BAIHOH SNOLYOLIOmdS
ST/1F €0'F = XX 9L/
prsp—— SNOILA108 NOIIVINOJSAVEL sTony Towosd snditdvas] NSTaR AT i SRS dave UIUNLOVANNYA ¥3d GITIVISNI 38 OL WALSAS L
aﬁnz-d . 24y SONwIOL SN BNV IS NOIY SO 3HL )
SWALAS Al e R R “ONISWAISAS d31dva ¥10¢ @ Q314103dS ISIMEIHLO SSTTINN ‘SILON
HOHONY 110S

G 1S0d 9 1S0d

“IVAAEYNO Wv3g-M
AVMHOIH QYVANYLS NI93d >

CINFLI O/d
S.1709 SCX02N X W£-9 \'T‘ «£€-9 \'T‘ «€-9 «£-9 W£-9 €9
. T IVHaHvNO
NMOHS NOISNINIC 43d H3N0 13NV d3dITS HLIM

3NITONIYLS .u_m_w_)

.2/L 0 I ;\E I

I_o_ TIv13d m_m_mJ‘

i s 4
Z9%187v.iaa mmwk

«< 9.71v.13d

FA A AR AINAECEES

“1S0d "0 1LNOoX001d

3HL OL 431709 LON SI TIvdHadvNo

"1S0d OL 1NOXJ07d 34N33S OL € W31 O/d
Q3AINOYd FHVMAHVH 1IVHadvNo 3sn

34V € W3LI O/d SLNN X3H LYHL
FAINSNI TIVY 4VYNO OL LININGTIM
QAv3H LOVdAI ONILNNOW NIHM

'l 1SOd 1V 1NOX007d ON 1 a,11vi3a

T1ANVd TIVHaYYNO 40
JAISNINO 34V SLNN
X3H LVHL 34NSN3

H /’.0. 1v1l3da3as

¥ W31l O/d
1NOMO01g % 1SOd

‘SLNOMO0TE ANV
ST3ANVd TIVHadvNO NIIML3d
S3IMGNISSY 318V0 XZ SSvd

‘L W31l O/id

Q. v13a 13HMOVE 318v0

(S3718v0 FHL ¥O4 INIWIFHINOIY
3INODYOL ON S| I43HL) 'S1SOd NIIMLIE
ONIOOVS ATEISIA LON 34V ASHL
TILNN S3MGNESSY 3190 NILHOIL

T1ANVd TIVHadvND
40 3AISNI NO 13xXOvdd ¥3dlls
3AIS 2144vdL NO 13NvVd ¥3dIis

13MOVHE F1ONY HOV.LLYIY
2 IVHAAVYNO ¥3A0 1INV ¥3AITs
HLIM | IVHadVYNO ONIAIMS NIHM

13¥0vHE AI1ONY AIAOWIY O, iviad
¥ W3Ll O/d

1OVdIAI 40 3dIS NO ¢ WALl O/d S1104 Xy ONISN
3OV1d NI 34NO3S 'WSINVHOIN ONIMOOT LSNIVOY
AT3L3TdNOD SITLLNN ISIMHO0TO ¥3INNOD

\ 1N0Y0078 B 1S0d

¢ W31l 40 1dvd
S17109 ¥v3HS X8

[a1]

L W3L1 O/d 31V1d NOLLOIMS NYNL ¥VE Add V ONISN //\ _w\\
LLENYIY HIY3 MM!; Uone| ey suy NOISNILK L [}
BOZDL0M HOVY3 SUIOG WD) 1IBRNENE) L §) LIOISUE L i v ..
E 34IS 0144Vl

FOZDION HIYS 14 MR WILEAS UOISUDLY I € 3AIS Dl44vdL
202040 HOv3 15 "1 ‘W AIEMDIEH LOIELA LY 1 z NO 34V SLNN X3H LVHL J4NSNI 'a3AINOdd ﬁﬁ%:ﬁ(%ﬂw_ﬂ_&ww_@ﬂmwaﬁ.g_.wm_._n.um_ow_zzm_wzm
LOTOL0M [FRLE] W Wucdl ST PEUILLIS] OIS 1 1 FHYMAHYH ONISN FOV1d NI 3HND3S | IV advNO OL L W3Ll O/d 13¥0vyd ¥3dINS HOV.LLY

“oN Won uondjmsag A0 onpuid 40 AN3 ¥3AO0 | W3LI O/d 13NV IVHARVNO 3a11S

L _| z A 3

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

28



p=
L
T
n
>
n
e

Z
O
n
Z
L
5
X

! _ z ¢ ¢ v 8010048 "00Q
T [ 051 Lo 3va [ #N03 [A38] owmwsamvosionoa L0/£0/80  awaaseav
m ¢SS1D1X m £0/80/8 | 1€GNT | v W mw avo 28087 o oLs o 2L oL FoviSodaHLIO
; . dOL 3HL O1 ONIZINVATYO JH1 O 39VAVA LNIAI
A3 onoma| azs | LO/LE/8 | TP6 NDO3 4 £0/€0/80 31Va NMYAa 0L G3SN ST LY3SNI OISV Id MO N3WLL HLIM dvD )
OL/Z1/8 | 9¥SINDI | O | wouosrous mronw aumt NIy v ONIANA Y LVHL 39NSN3 '1SOd T331S ONIAMANIHM '€
[T “4OHONY ANNOYO FHL 40 INOY4 FHL 1V SI18Y0 FHL
1NOXS018 AOOM _._._._>>q..__. SOd 1S EL/20/50] £902NA3 | @ ONY SNORNIATO LRI SIVAOQ¥ddV NZLHOIL 10N O (. V130 33) IDHIOVEG TTEVO IHL LY v
WALSAS TVNIWYAL TIVIQYVND NOISNIAL-X, | si/s1/e [ evoznoa | 3 e i o srtsts s 10 ELEHON SLNN FHLONISN SIGNISSY T18V0 IHLNILHOILAINO 2
SNOILATOS NOILVAHOdSNVEL S51ONY  TVWID3A  SNOILOVaA z%mw%mumw:%.@@mmmﬁ@mﬁ,ﬁ& ‘SNOILYOI4103dS .
,anz-l- o ZNEIOL SEi BN OS] S N YIUNLOVANNYA ¥3d GITIVASNI 38 OLWILSAS L
SWILSAS 33HAVE ", J3HID3dS ISIMETHIO SSTTIND NSRS R rice @314103dS ISIMYIHLO SSTINN :STLON
HOHONV 1108
| 1S0d
Z1s0d € 1s0d ¥ 1S0d G 1S0d 91S0d IVAOEVNS NYEEM
, , , AVMHOIH QUVANVLS NIO3g
1 QHVANVLS NIO38
W8/L89 1/ 9 @) v |
_ _ \‘.._.o 3y 2/ Hw XS \|@ ! k
| 1 )
‘ 1T 7 T 7V\\‘\\‘\\ 7 T T 7 T | T
ﬁ XV 8/L € , S— _ L OVLIC o5,z |8
_N (. l__<|_lmo e e e = —r—r—arr = HwW\wW‘M\wWWMﬂH\wW‘M\MWM WWWWWWWwWwWWWW —
‘231 O/d
' S17108 §ZX0ZN Xb
\ .£-9 £-9 \VT‘ £-9 \IT‘ .£-9 \IT‘ £-9 \Ll‘ £-9
3 ZIVHaEYNO
) H3AO TaNVd ¥3AIS HLIM
ZW3Ll O/d 3341 8 ‘NMOHS NOISNIWIQ ¥3d L — IVHAYYNO HSNd OL Y¥3ISY3 .a. 1ivL3a 33s 3N ONIYLS ‘434
NOTAN L3AIA X B 2144vHL WOYH AVMY Z 1SOd 135440 " 11 VA OL Olddvd L WOdd
N e N AVMY ,2/1 L € 1SQd 135440 _ _ _ ‘« - <&
Z WALl O/d S } } } /
"301S SIHL NO o = 3 =
HIHSYM FHVNOS (Naw aEm \\\ X
QV3H LOYdII NI ITOH ¥3ddn HONONHL SSvd
OL ATBW3SSY 3180 GNOD3S HOd LVad3) £8% 187130338 Z8Tviaa ( ) 0. 1V13a 338 ANV TIVHaNVNO 40
‘QVaH LOVANI 3L 40 3IS YOVE JHL 110 WAL O 3QISNI NO 38v SLON
ANV 31V1d NOILOIN HONOHHL ONY INIWATIM ZV® LV 1vl3a 33s
ATNASGY SHAYD SV N LRSS QMRS HnoweeTaR eed
40 ON3 INO¥Y4 1V STTOH FHL HONOHHL ‘SLNOXMO0TE ANV a.vi3a wmﬁwﬁ%_\m._m/\o o]
Q¥YMIOL ANV LNHLS ANAOYS JHL NO dvdlS ST13NVd IVHAYYNS NIIMLTE
7331S 3HL ¥3ANN ATINISSY 3180 SSVd S3MNGW3SSY 318Y0 XZ SSvd
AV IvLi3a
‘| 1S0d
ANV TNV IOV 19 SHLOL L1
ZWall o/d NILTOZ ITM dn INFWATIM ]
"MH L1-8/S Qv3H OT0H OL SLNOMOOTE 38N *1S0d 4O LNOMOO g M_mm_u._m_%wnw o4 INAnHInoSYy
“3QIS 2144Vl NO JHL1 OL1 d3.171049 LON SI 1IVdadvNo T1ANVd 1IVHAYVYND ONIOOVS ATDISIA LON T2V ATHL
34V € W3LI O/d SLNN X3H LVHL "1S0d OL1 1NOX0071d 3¥NDO3IS OL € WALI O/d 40 3AISNI NO 13XOvdg ¥3dlls QLN SINGW3SSY 318vD NILHOIL
J9NSNT v Q4VNO OL INFWAT3M  G3CIAOYd SUVMAYVH TIveaNvNS 35N 3QIS DI44vH1 NO TaNvd ¥3al1s |
Qv3H LOVdINI ONILNNOW NIHM
. “13M0VHE JTONY HOV.LLYIY
b 180d 1V LNOMOOT8 ON L €,7Iv.L3a ZTIvVQNVNS MIAC 1INV ¥3ars 0.1v13a
HLIM | TIVHA4YND ONIAFS NIHM
) 13M0VaE O3 TONY AIAOWIY ¥ WALl O/d
ANINATIM dvaH 1NOMD018 ¥ 1SOd
IOV 40 3AIS NO Z WALI O/d SL708 X7 ONISN
35v1d NI 39N03S WSINVHOI ONIMOOT ISNIVOY
AT3131dINOD SITLLNA ISIMMO0TO H3INNOD ) > a
| WL O/d 31v1d NOILOIHS NYNL ¥vE Add V ONISN | N \
LIXNYA HOVE |ETVE Y UORENE]RU| NOISN3LX L 9 ¥
naLLe0d HIWYS A8 050X FNaAIA 'LE0H W38l L S -3Q1S Ol44VHL
G02040H HOVE SUBLUICD IRHDANNG |5 UOKBUG, & 3 ¥ ‘3QIS 2144Vl
[onzoion | rova Vol BRI WSIEAG UOIGUBL i t NO TV SLAN X3H LVHL FHNSNT "G30AGS INO¥H AVMY F4V SLON X3H LVHL IuNSNI
[ zocoion | rov: 15 LD 1 WEADIEH UOTURLX : z YMAHVH ONISN FOVTd NI FNJ3S | IVH GuvNO NMOHS SV 1INV TIVHCRIVIS 30 ON3 ZW3LI 40 Lvd
L0200 | _ovs 3L SO0 (Euse) LojaveLX L L 40 ON3 ¥3A0 | WALl O/d TaNVd TIvaasvNo 3aIs OL | W3LI O/d 13HOVHE H3AITS HOVLLY S1108 1vV3HS X8
‘ON Won UORd| 16 50 ALD oM PUld

| z A € v

29

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



80100}9 90Q

L _ z v £ v

-
<
)
p
<
p=
LLl
O
p
<
pa
L
T
<
<
p=
a
p
<
pa
O
<
-l
—
_Aln
<

«8/L 89 |y €9

xﬂ;@@; |

SR —

XVIN .8/L m

¢ Ivdaavno

"NMOHS NOISN3INIQ d3d 4

coal QL Ol4dvdL WOY4 AVMY 2 1SOd ._.m_wu_n_o)

NOTAN L3AIF X¥

¢ W3l O/d

¥3A0 13NV ¥3dITS HLIM
VHAAYNO HSNd O1 ¥3ISv3
L1 IMVYIN OL Ol4dvd Ll WOdd
AVMV Z/L L € 1SQd 13S440 _

1401 Emim_ _ 08l gos] 3LVA #NO3  |AJY| onmviaavosionoa £0/90/80  31va qadav

m mwm._.mu._.x m £0/80/8 | 1€5NIO3 | v W @ avo A8 Qdddv dOL 3HL OL ONIZINVATYO IHL OL m_o<_>_&w% mzmm_ﬂwmw
oy onoma| aus | LO/1E/8 | Tr6NOT | 8 £0/90/80  sivqwmeao NN v LWL SONS TS0d 15318 SN NS

£0/1€/8 | 9SIND3 | O | wouoarondarony aum Way 248 N0 “HOHONY ANNOYO THL 40 INO¥H FHL 1V ST18VO IHL
v| 1NOXD019 ALISOdWOD HILIM L1SOd 1331S | o1/91/8 | £90zND3 | @ . STVAOUddVY NIHOILTONOd | %w_._._mvmowm_wwrmwwoﬁm%mmk%_w_ﬂﬂw 2

WALSAS TVNIWYAL TIVIAQIVNO ZO_WZN._HME SL/8L/€ | e¥9ZNO3 | 3 _00F =0 R §1°ONI SWALSAS ¥V 10 NI "SNOLLYOI4103dS
S — SNOILNIOS NOILVINOdSHVUL o Twosa sndiovas] WSTARASHLYICHIM IS0 e HIUNLOVANNYIA ¥3d AITIVISNI 38 OLWIISAS ')

. Ty oNvIOL SN G O NO VWSO .
oL !>§z-d N SN A R CREATS] NI SWALSAS 33143V ¥ 102 © a314103dS ISIMYIHLO SSTINN ‘S3LON

1o 1 1S0d
g 2180d € 150d ¥ 150d 150d 91s0d

VHadvNO Wv3g-M
AVMHOIH G4VANV.LS NI93d W

LA STV

%:ﬂ RN S SR SR A 1

\‘m_Z] ONIYLS 434

@, 1Iv13a 33s

il il

B\

‘3dIS SIHL NO

NS A ol 1
HFHSVI FIVNOS (NanaIam <9%1dvLiaa mm_w&dh

G LTBNESSY 3180 ONGOZS HOJ 1v3d3
‘av3H LOVdIAII 3HL 40 3AIS XOovd 3HL 1NO <€V¥1LV.IVIIA IS

ANV 3LV1d NOLLOIMS HONOYHL ANY INJNATIM

AV3H LOVdAI NI 3TOH ¥3MOTHONOYHL

ATANISSY 318V SSVd NIHL "LNYLS ANNOHO

40 AN3 INOYJ4 1V S310H 3HL HONOYHL

QYVMHOL ANV LNYLS ANNOYO 3HL NO dVdlsS

1331S 3HL ¥3ANN ATGNISSY 318V0 SSvd

LV IvLad

«< g.1v13a

'} 1SOd

ANV 13NV TIvdadvNO 3HL OL 11
ONLLTO9 FTUM dN LNJNATIM
avaH d70H OL S1NOMO01d 3sn

'34IS O144vdL NO "1S0d "0 1NOY00719

3V € N3l O/d SLNN X3H LYHL
JANSNI VY @4VYNO OL LININATIM
avaH LOVdAI ONILNNOW NIHM

3JHL OL d317049 LON S| 1IvdadvNo
"1SOd O1 1NOXD07d 34NO3S OL € W3LI O/d
Q3dINOdd FIVYMAUVH TIVHadvNoO 3sn

'} 1SOd LV 1NOXD07d ON 1 4. 7IvLi3a

"INIANJT3IM avaH
LOVdINI 40 3dIS NO ¢ WAL O/d S110€ Xy ONISN

/|® N —

¥ W31l O/d

‘ 1NOMO01g % LSOd

'SLNOXO0Td ANV
ST73ANVd TIVHAYVYNO NIIML3g
S3NGW3SSY 378V0 XZ SSvd

T1ANVd TIVHadvYNO
40 3AISNI NO 13MOvyg ¥3dIls
3AIS Ol44vdL NO T13Nvd ¥3aI1s

“13XOVHE I1ONY HOV.LLYIY
‘2 IVHadvNO Y3A0 13NVd J3aI1s
HLIM | TIVHa4VNO ONIAITS NIHM
13X0vda A3TONVY d3IAONWIY

T1ANVd 1IVdadvYNO 40
3AISNI NO 34V SLNN
X3H LVHL 34NSN3

‘L N3 O/d
13x0vyd 318v0

a. iviaa

(S3718v0 FHL ¥O4 INIWIHINOIY
3INOYOL ON SI I¥THL) 'S1SOd NIIMLIE
ONIOOVS ATEISIA LON 34V AJHL

TILNN S3MGNASSY 378V0 NILHOIL

O, 1Iveaa
¥ W31l O/d
LNOMO01d ¥ LSOd

LLXNYR HOY3 1T Y UCHEEIR) NOISN ALY 3 8
0015908 HOY3 M) 0SEX 10NN LSOd WV3E i g
Sospitn | 1o i e vty i : QIS QIAvL ORI AWANY 39V SLON X3H LVHL FHNSN3
0 HO' | B La|SAG UdUG) ] 3 :
2 X NO FV SLNN X3H 1vHL JYNSNS ‘A3AINOHd v
T e e B B I 1 1 e N HETS PR, 2psdo s
[5 ] ea L ST g 40 N3 ¥3A0 L WALI O/d 13NV TIVEaEvNS 3aIs S1108 9VaHS X8

4

A

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

30



p=
L
T
n
>
n
e

Z
O
n
Z
L
5
X

L _ z L 4 3 v 8040044 900
ECT [ o5l Lo 3va #ND3 | A3d]  ommvaaawasionoa £0/10/01  awaasae 1S0d JHL 40
T S ATt o s e
e ‘onoma| azs | OL/9L/8 | 9¥SIND3 | 4 £0/10/01 :31va NMVAa @
ails ‘sLnoMO019 CL/£2/10] 9081 NDO3 | O | NOWdaroud 119N auiki Wav A8 NMVAQ zm._.w_%__.._w% Wﬂ:.mwm_wuwm m%&@mww_ﬁmh m._mm_mqom mm.m_ u@ .
QOOM HLIM 1SOd T331S ‘WILSAS S| p0enos [ | SIVAOuddY SLNN FHL ONISN SAENISSY I18vD uf NALHOILANO 2
TVNIWYIL TIVIQIVND NVIAIW NOISNIL-X | s1/61/5 | sroenoa | 3 CoowoTewe §1 O SNALSAS B3 40 1 HOd HIUNLOVANNVIN H3d GITIVLSNI 38 OLNGISAS 1
oD USSR SNOLLTTOS NOLIV.ANOJSNVILL ol o sl niondokay IR S Sl iSwlovs Q314193dS ISIMYIHLO SSITNN :SILON
AVSANIT N oINS | s e oL o
SWILSAS ¥31¥aV'e Q314123dS ISIMIIHLO SSIINN

mOIoz,< alos | 1S0d

¢ 1S0d € 1S0d

W8/L 89y e9 %
S

e >0 0 | ©

XVIN .8/L € ! ﬁ

¥ 1S0d G 1SOd 9 1S0d

;EEDN?DO NvY3g-M

AVMHOIH;QYVANYLS Z_Om_m_W

WOWLLT 9116 12

(2 N3LI NI @3aNTONI ;

"LAN X3H L1-8/5 X1 o sl

HIHSVYM 8/ X2
1.8 X L1-8/G 11089 X1

< V. Ivi3d

T‘ £79 \LA‘ SO gm0 | a

8 W3LI O/d 1INV IVHAdVYNO Xe
\ 8 3Ll O/d LNOXD0T8 ¥38NIL XS

3

- \‘w W31l O/d T3NVd sniavy
¥

4, 71Iv.L3a 33s
3dIS SIHLNO
S3INGNISSY 371aV9

: /5 A

e i

o)

(AINO 3ais w.:bé

3dIS 2144vd L1 NO 34V
S1NN X3H LVHL 34NSN3

< V%RV IV13a 33s

“(ININGTIM

avaH LOVdAI NI 3T10H ¥3ddN HONOYHL SSYd
OL AT8WISSY 3180 ANOD3S HO4 1v3d3Y)
‘av3aH LOVdIAI 3HL 40 3dIS ¥Ovd 3HL 1NO

ANV 31V1d NOILOIYd HONOYHL ANV LNINATIM
AvaH LOVdI NI 3T0H ¥3MOTHONOYHL
ATANISSY 378V SSVd NIHL "LNYLS ANNOYO
40 AN3 INO¥4 1V S310H FHL HONOYHL
QYVYMHOL ANV LNYLS ANNOYO IHL NO dVdLS
1331S IHL ¥3ANN ATNISSY 378V0 SSvd

¢W3Ll O/d
1.2 X L1-8/S 1104 1IvdadNyo
34IS SIHL NO ¥3HSYM FdVNOS

‘L 1SOd

ANV TNV vVHadvNO 3HL OL LI
ONIL10g F1M SINIWNATIM avaH
HL0d 1T0H 0L S1NOXJ07d 3sn

9N3LI O/d 3341
HSNd NOTAN 13AIF X¥
1ANVd TIvdadvNo

40 3AISNI NO 13XOvyg ¥3dI1s
34IS O144Vd L NO TaNvd ¥3alis

I 1SOd 1V 1LNOX201d ON

"ININATIM AVIH LOVdI
40 3dIS NO Z W31l O/d SL109 X¥ ONISN
30V1d NI 3¥NO3S ‘WSINVHOIN ONIMOOT LSNIVOY

l(a g% 1d7vL3a33s

g iviaa

QO Ivi3a m_m_w\\ /.m W31l O/d

)
/’m W3LI ONISN 30V1d NI 3dNO3S

€ W31l O/d LNOXD01d XS 8 1SOd XV

13NV TIVHAYVNO Xe

(S371v0 IHL ¥OH LNINIIINOTY

2 9.71IV13A  3nDYOL ON SI IY3HL) 'S1SOd NIIMLIE
ONIDOVS ATEISIA ON FHV AFHL
IULNN SIMEWISSY 318V NILHOIL

a. 1v1i3aa

ANV YHAYVYNO 40 JAISNINO FdY
L3111 0/d SLNN X3H LVHL 34NSN3

“13MOVHE JT1ONY HOV.LLYIY

HONS SN 2 OIEl3SW 39YN0S SIHSYM 508008 0 AT3L3TdNOD SI TILNN ISIMMOOTO ¥ILNNOD E
HIv3 [ENUB[ UORZ|IEEU] NOISMNIL-X TLXNY I WALl O/d 3LV1d NOILOIYd NYNL dvd Add V ONISN Mh.ﬁﬁﬂ_w_%\%n_omwm\mwooﬁuﬁnwﬂw_mgm
HOY3 ’ WD [[BJPJEND LIy UOISUS L - 6TT0L0M 13X0vHd FTONY IAONIH
HOYS A BJEMPIEH WS15AS UOBUS-%|  S12040% 7
HOV3 T 35 "1 "I 9JEMPIEH UOSUS L-X| 212040 3 ZWaLl o/d
| Hov3 dwoD |euluLB | UBIPSY UCISUS | -X £120L0M 5 301S D144VAL NO S17108 ¥v3HS X8
3 e i .
e g o ARSIy B
S —= w = FYVYMAHVYH ONISN 30V1d NI 34NO3S | 1IvHddvND ‘NMOHS SV TaNVd TIvHauvND 40 ana
Hv: 35 LD JA SJEMPIEH UOISUS 020L04 C 40 GN3 ¥3A0 | WALI O/d 13NV TIviadvNo 3aSs
H W~ 3 UALOALIOD [BULLZL UDISUS | 0Z0L0M T OL | W11 O/d 130V ¥3AI1S HOVLLY 9W3Ll O/d
won| ALl NOLLATHIS3I0|  ON L¥vd| Wall SL1108 ¥VIHS X8

N ¥

31

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



2 _ [4 * € 4 8010014 "20d

! |_| z A 3 v

ECTIE [ 051 o] 31w LSS U s £0110/01 ooy 0L SHL OL ONIZINVATYS IHL 0L JOVAVE NaSkia
- €SSIWIX g |Loeoon] eNT | v =) Sh ONIARIG v LVALL JANSNS LS04 19218 ONRANSM g/
= onoma| s | 60/v0/s0 | prELNDT | @ £0/10/0l  aivarmvaa
“YOHONY ANNOYD FHL 40 INOYH FHL 1V ST19V0 FHL
S oA e e LT .
v 3LISOdWOD HLIM 1SOd 1331S ‘WALSAS zl//2/10| 9081 ND3 | @ n_zﬁu%,mmwmwwﬁm? STVAOYUddV SNOILYDIID3dS
TVNIWYAL TIVIAQIVNO NVIAIW NOISNAL-X [e1/co/50| 290z N0 | 3 e ogTeRC oL oIS v 1o HON UFUNLOVANNYA ¥3d I TIVASNI 3 OLWALSAS 'L
- * = * NALLIIM 3HL INOHLIM ITOHM 3O 13Vd NI
Sroumos NoURMo . SL/6L/E [ EP9TNDI [ 4 [SION Tniosq SNOUSYRA nollongosds MY S| SaieS v Q314103dS ISIMYIHLO SSTINN :SILON
AVSANIT oS [ s ol o
SW3LSAS 33133 ve W QIHID3dS ISIMATHLO SSTINN
HOHONV 1I0S
0 | 1S0d
Z 150d € 1S0d ¥ 1S0d G 1S0d 91S0d
TTIVHAHYND NYIE-M
81189y co N:»mv AVMHOIH 0HYANY.S NIDJE y,
\-\‘ 19 43 F XS ,_‘
|
8 (2 W3LI NI 3aNTONI) |, «9bLlle
XVIN .8/L € 4 J = 9116 L2
LONX3H L1818 xM | 5 = e e e
| 7 - - Nl F 7
! T‘ €79 O E9 e 9w £ 9 e £ 9 e .£9
! 8 WL O/d TANYd TIVHAUYND X2
1 7 8 W3LI O/d LNOMOOTE 3LISOINOD XS
|
A N | — = Q7IVi3d33S
30IS SiHL NO
) SaNgNassy
V Eg=\)
A Zzd% g v13a33s \
(NG 3AIS w_zg \\ . £ W3LI ONISN 30¥71d NI JN03S
M 3QIS OVUL NG 3V SLON T —. L0l o et LI O/d LNONO0T8 XS B 150d X
ZW3LI O/d G3SS3534 319N0A LYHL FUNSN3
1.2 X L1-8/S 1708 TIVHaNVND
“(ININaTIM « 8.711v13a
O | 1S0d GvaH LDVl NI 310H ¥3ddn HONOXHL SSYd QUSNIOOS ASSVLLON Sy Ak a.ivi3a
Z ANV TaNVd TIVHaHYND IHL OL LI 3 .1 v.viaa OL ATAW3SSY 318v0 ANODJIS ¥O4 1vadTd)
ONILIOE FTHM ININGTIM QvIH VL "Gv3aH LOVdAl 3HL 40 3aIS »Ove JHL 1NO
A H1O8 GT0H OL SINOXMO01d 35N ANV J0V1d NOILORIS HONOYHL ANV INIWNATIM
Qv3H LOVAINI NI TTOH ¥3MOT HONOSHL
prd ATAW3SSY 318V0 SSVd NIHL "LNYLS ANNOHD
40 ON3 INO¥H 1V STIOH JHL HONOUHL
L QHVMEOS ANV 1NYLS ANNOYD FHL NO dvdLS
— ] o WALl O/d ITuL 7331S FHL ¥IANN ATBNISSY I1av0 SSvd
HSNd NOTAN 13A1Y X¥ 'L 1SOd 1V LNOMD018 ON 13NV TIVHaEYNS 13NV TIV¥aYVNO 40 3AISNI NO 3V £ 3Ll
40 JAISNI NO 13MOVHd H3AITS
Z "ININQTIM QYIH LOVAII 3a1S Ol34vHL NO T3Nvd ¥3drs O/d SLNN G38S3034 I18N0A LvHL NSN3
] 30 34IS NO Z WaLI O/d S1108 X¥ ONISN
< e R v
HOV: T] SN = OM¥EW J9vN0S WaHSYM]  5080208] 0 .
LIHOVHE TIONY HOVLLYIY
M O I jemni WAL NoISia TR | W31l O/d 31v1d NOILOIMA NHNL ¥VE AMd V¥ ONISN 1 a1vi3d L IO MOV ars
[ How: T TeIpIenD 1 UoIsua [ HLIM | TIVHQHYND ONIQIS NIHM
D a [ Rov: T T 2IEMpIEH WS)5AS UDISUS, ST Z0Z0M z 13)0vHg I1ONY IAONTY
HOY™ 1 1S LW 3 2JeMpieH UOIsUS | -X 212004 9
zZ Hov3 T [BUIULS | UBIPBly LOJSUBL-X| ETZ0£0 s mbo%mawn_moﬁ
A HOV3 | a1 06EX '3100TW '150d Wv3a-1| 0011908 5
HOw3 JIBIpIENS 19 Lo 0TZ0£0 £ - )
= — 3QIS Dl44vHL NO 34V 2 W3LI O/d 3AIS D144V L WO¥d AVMY 38V £ NS LI
| Hov3 35 19 i BleMpieH Uo ZOZ0L0M 4 SLNN a3SS303Y 3718N0A 1VHL FUNSNI ‘GIAINO O/d SLAN a3SSIOIH I18N0J LvHL FUNSN3
N HOw3 WBUOALWOY) [PUILLIR] UOJSUS L -X TOZ0L04 T JUVYMANYH ONISN 30V1d NI 3HNO3S | 1Ivaauvno NMOHS SV TaNvVd TIvdadvNo 40 aN3 S1708 YVIHS X8
O won| _ A1D] NO11d D530 ON 1¥Vd| W3iI 40 N3 ¥3A0 L WALl O/d 13NV TIVEa¥YN 3aIT1S OL | WALl O/d 13X0VdE ¥3dI1S HOVLLY
-
=

o

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800

32



X-TENSION® SYSTEM

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 33



INSTALLATION AND MAINTENANCE MANUAL

34 Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800



X-TENSION® SYSTEM

Lindsay Transportation Solutions Sales and Services, Inc (888) 800-3691 [U.S. toll free] or +1 (707) 374-6800 35



BY LINDSAY BY LINDSAY

7‘ LINDSAYTM BARRIER SYSTEMS’ “RAILROAD PRODUCTS SNOLINE"

TRANSPORTATION SOLUTIONS BY LINDSAY

Lindsay Transportation Solutions Sales and Services, Inc
180 River Road e Rio Vista, CA 94571  +1 707.374.6800 U.S. Toll Free: 888.800.3691 ® www.barrriersystemsinc.com
Installation manual details for the X-Tension System are subject to change without notice to reflect improvements and upgrades.
Additional information is available from Lindsay Transportation Solutions Sales and Service © Lindsay Transportation Solutions
XTENSION 061515 v9




PARTS LIST
PART NO. [ QTY. DESCRIPTION
LMASH TEST LEVEL 3 (TL-3) LENGTH OF SoftStop® TERMINAL (50-9 1/2" NOTE: 000011 | 3 |12126/315/
(TL-3) oftStop (50~ ) INSTALL SoftStop® PARALLEL TO ROADWAY. 000533 | 6 |60POST-W6x8.5
| WHEN OFFSET IS REQUIRED BY DESIGN ENGINEER, CENTERLINE OF POSTS #0 & #1 006777 | 7 |KING BLOCK
SEE SoftStop® MANUAL FOR REQUIREMENTS. LENGTH OF NEED BACK OF POST #2 - #8 015000 | 1 [6'0 SYT PST/8.5/31" GR HT
‘ \ \ _ 015200 | 1 |[SFST-ANCHOR G.RAIL 12'-6"
V = - 015201 | 2 |SFST-ANCHOR ANGLE
| F ﬁ — , \ ﬂ 015202 | 1 |SFST-ANGLE STRUT
) / | 7 1 \ —
ts - s - e E——— —— 015203 | 1 |SFST-POST#1 SYTP
\ N/ 015204 | 1 |SFST-ANCHOR PADDLE
| \ o N ‘ B 015205 | 1 |SFST-POST#0
S| 015206 | 1 |SFST-PLATE WASHER
‘ 015207 | 1 |SFST-KEEPER PLATE
015208 | 1 |SFST-IMPACT HEAD
‘ (® 3
~ HARDWARE ~
‘ | | | | | 133 10" & 003240 | 6 |5/16 ROUND WASHER WIDE
003245 | 3 [5/16 HEX NUT
\ \ 6-3" J 6-3" A 6-3" d 6-3" 6-3" | 6-3" 5-8" 4-7" 003340 | 41 |5/8" GR HEX NUT
003360 | 32 |5/8"X1.25" GR BOLT
‘ SEE NOTE 6 | REFERENCE LINE 003391 1 [5/8"X1.75" HEX BOLT A325
| PARALLEL TO GRADE 003500 | 7 [5/8 GUARD RAIL BOLT x 10"
F G 003701 | 4 [3/4" ROUND WASHER F436
- - ) - - i - . = ! _ 003704 | 2 |3/4" HVY HEX NUT A563 DH
- — —_— ol T E: -= 003717 2 [3/4"X2.5" HEX BOLT A325
4 ° - ° - ° - ° - ° - ° <
i e P i s £ = N e \A 003908 | 1 [1"HVY HEX NUT A563 DH
_t s [4 / "
& / / | / / | Db 004372 | 4 [5/8" WASHER F436
000011 000011 I 000011 015200 i 015208 i ] /‘ 002485 |1 TE/8°X9" HEX BOLT A32%5
‘ - N ; \ 4l 004902 | 1 |1"ROUND WASHER F436
N N % y " "
>//>// //>//>/////> />//>//>//>//>// >._/ \\\ 7// 105285 2 |5/16"X2.5" HEX BOLT GRD 5
, ‘ — 105286 | 1 |5/16"X1.5" HEX BOLT GRD 5
DO NOT ATTACH- 5
| RAIL AT POST #2 / o |
|
| y | =
L L L L L L / L I
P \« ©
003704 _ 015207 " / °
—~— // \\
N
003701 N 004902
015204 ( O—y )
s 003908 \\ 4 \/\ -
1" NUT SHALL BE \
YIELDING HOLES
SECURELY TIGHTENED \ / APPROXIMATELY
AFTER FINAL ASSEMBLY, ~L g CENTERED AT
BUT NOT DEFORMING THE — GROUND LINE
105285 KEEPER PLATE (015207) DETAIL |
003701 POSTS #1 & #2
{_2PLACES _-~ ZPHACES 015204 004489
003717
~2PLAC 003240 015202 015201 004372
2 PLACES 105285
\ i — e
\ \ \w 004902 E 003500 ]
015206 \ 003908 S—— DO NOT ATTACH E——
-~ 015204 | 2 PLACES ‘ N ——— RAIL AT POST #2 ——
\ l | 003500 — E———
- © 6 — — —
015200 ~< f . 000011 1 015200 1 003340
FLATTENED P Z 015201 . AR 003340 g —
(4 PLIES) = 015200 iy iy
o o 006777
& 015204 & 006777 000533 & 015000
e > DETAIL B 003340 —
- (AT ANCHOR POST#0)
015201
015202 015208
(ORIENT SO VERTICAL LEG IS DOWN) 015205 015202 —_
POST #0 004372 003391 L ALY R NG
SNSANN K AN N
DETAIL A
105286
.
NOTES: [ ) —
1. REFER TO SoftStop® ASSEMBLY MANUAL. 004372 003240 SECTION F-F SECTION G-G
2. PROPER SITE GRADING SHOULD BE ACCOMPLISHED IN ACCORDANCE WITH 015203 003245 (POST #3 - #8) (POST #2)
LOCAL SPECIFYING AGENCY GUIDELINES AND THE AASHTO ROADSIDE —_— 015208
DESIGN GUIDE. 003340 003240 [
3. DO NOT ATTACH THE SoftStop® DIRECTLY TO A RIGID BARRIER. EE— —
4. UNDER NO CIRCUMSTANCES SHALL THE GUARDRAIL WITHIN THE SoftStop® 015203 SEE PARTS LIST BT 11/14/2012]  TOLERANCES PER
BE CURVED. —_— 8BS 11/14/2012 C(E)MrgéTRHvS[sSEggECL:gLE%SS SoftStop® TERMINAL (8" BLOCKS)
5. MANUFACTURER SUGGESTS CUSTOMER TO PROVIDE REFLECTORIZATION F"N\m (UNLESS OTFERVISE NOTED, AL DVENSIONS R NFEET NCFES . PLAN, ELEVATION & SECTION ‘ '
A AL DETAIL C s DO NOT SCALE DRAWING MASH TEST LEVEL 3 (TL-3) TRINITY
6. IT IS ACCEPTABLE TO INSTALL THE SoftStop® IMPACT HEAD PARALLEL TO THE POST #1 SHOWN NEAR GROUND DETAIL D PIN: 5006468
GRADE LINE OR WITH AN UPWARD TILT. SEE SoftStop® ASSEMBLY MANUAL FOR ( ' ) —_——
(POST #1)
SPECIFIC DETAILS. —
ESTIMATED WEIGHT: 1221.7 Ibmass B,@ SS 646

CEMC-THP-FE-052 Rev B, 9/15/2015

© 2012-2015 Trinity Highway Products, LLC. All rights reserved.



6'—3”\

37'—86" Straight Flare

6,—3”
(L, m(8), n(8), o(8)) 6'—3"
Q 6,—3”
6,—3”
‘,..\ @ ﬁ 6 —3”
— | Y= i ©
2 9 RG|| eXIt on %@ ﬁ
30" to 48 traffic side " i
Length of Need J@
1
TRAFFIC PLAN
—> -
Standard
End Payment MSJCS
for Installation
c Ia B /
/
= e = r
C B | | ] |
" S \ 7 7
(:S -t e, f, g(2)) [ \Do Not - i
5 Attach Rail
to Post #3
\ L —B — —
— —A
12 attached
W—Beam Guardrail m ?o qE;:oli
e, T, g @\ n
:
Metric Heigh E_)/ 25" ®>/ \(\D ] o
Mounting Hole m
GROUND LINE O (O | GROUND LINE
KKK R SECTION C—C
l Anchor Bracket
ad O3 1/2" POST #1 CONNECTION DETAILS
Breakaway
b, 7 Holes
SECTION B-B

SECTION A—A
Post #2

Posts 3 thru 6

IMPACT HEAD CONNECTION DETAIL

ITEM [QTY BILL OF MATERIALS ITEM NO.
A 1 | IMPACT HEAD F3000
B 1 | W—BEAM END SECTION, 12 Ga. SF1303
c 1 | W—BEAM MGS 9’4 1/2", 12 Ga.* G12025
D 1 | W—BEAM GUARDRAIL, 12 Ga. G1203A
E 2 | FOUNDATION TUBE 6'—0"** S730
F 2 | UNIVERSAL BCT WOOD POST UP650
G 1 | GROUND STRUT E780
H 4 [ UNIVERSAL CRT WOOD POST UP671
J 1 | BEARING PLATE E750
K 1 | PIPE SLEEVE E740
L 1 | CABLE ANCHOR BOX S760
M 1 | BCT CABLE ANCHOR ASSEMBLY E770
N 4 | MGS TIMBER BLOCKOUT OR RECYC. EQUIV. | P677

HARDWARE (ALL DIMENSIONS IN INCHES)

a 16 | 5/8¢6 x 1 1/4 SPLICE BOLT B580122
b 2 |5/88 x 7 1/2 HEX BOLT B580754
c 2 |5/86 x 9 1/2 HEX BOLT B580954
d 1 [5/86 x 10 H.G.R. BOLT B581002
e 4 |5/88 x 22 H.G.R. BOLT B582202
f 25 | 5/8¢ H.G.R. NUT NO50
] 9 [H.G.R. WASHER WO050
h 2 |1 ANCHOR CABLE HEX NUT N100
j 2 |1 ANCHOR CABLE WASHER W100
k 2 | 3/8 x 3 LAG SCREW E350
m 8 |1/2 RSI SHOULDER BOLT W/WASHER SB12A
n 8 |1/2 STRUCTURAL NUT NO12A
o 8 |1/2 STRUCTURAL WASHER WO12A

PARTS NOTES:

* A 15'=7 1/2" Panel (Part G1507) may be utilized
in place of the 9'—4 1/2” Panel.

** 4’—6” Foundation Tubes (S735) w/Soil Plate
(SP600) may be utilized in place of 6’—0” Foundation
Tubes at Posts #1 & #2.

GENERAL NOTES:

1. Breakaway posts are required with the FLEAT.

2. All bolts, nuts, cable assemblies, cable anchors and bearing plates
shall be galvanized.

3. The foundation tubes shall not protrude more than 4 in above the
ground (measured along a 5' cord). Site grading may be necessary to
meet this requirement.

4. When rock is encountered, a 12" & post hole, 20 in into the rock
surface may be used if approved by the engineer. Granular material
will be placed in the bottom of the hole, approximately 2.5" deep to
provide drainage. The soil tubes can be field cut to length, placed in
the hole and backfilled with adequately compacted material excavated
from the hole.

5. The breakaway cable assembly must be taut. A locking device (vice
grips or channel lock pliers) should be used to prevent the cable from
twisting when tightening nuts.

6. The soil tubes may be driven with an approved driving head. They
shall not be driven with the post in the tube.

7. The wood blockouts should be "toe-nailed" to the rectangular wood
posts to prevent them from turning when the wood shrinks. The bearing
plate should be "toe-nailed" to post #1 to prevent rotation.

Road Systems, Inc.

Sheet:

FLEAT Terminal
Midwest Guardrail System

Universal Wood Posts 05/06/13

Big Springv 1S Drawing Name: Scale: By: Rev:
Phone: 432-263-2435 ﬁ

or Phone: 330-346-0721 FLT-W-MGS NONE JRR




Melis, David@DOT

From: Grove, Heather <hgrove@ci.manteca.ca.us>

Sent: Thursday, March 17, 2016 2:23 PM

To: Melis, David@DOT

Cc: mhoughton@ci.manteca.ca.us

Subject: RE: Request for Information on a Non-Potable Water Source for a Caltrans Construction
Project

David,

In the past our Public Works Director, Mark Houghton, has approved the use of City of Manteca’s recycled water for use
outside city limits. The rate for recycled water is $2.72/HCF and the water truck drivers must attend a City of Manteca
Recycled Water Workshop to obtain certification. These workshops are offered every other Wednesday at 8:00

am. Please call Justine Firmalo at (209)456-8470 to schedule a workshop for any drivers not certified. The workshop
and recycled water location is 2450 W Yosemite Ave Manteca, CA 95337. If you have any other questions, let me know.

Heather Grove

Wastewater System Superintendent
City of Manteca WQCF

1001 W. Center St.

Manteca, CA 95337

(209)456-8473

(209)923-8990 fax
hgrove@ci.manteca.ca.us

From: Melis, David@DOT [mailto:David.Melis@dot.ca.gov]

Sent: Thursday, March 17, 2016 2:11 PM

To: Grove, Heather

Subject: Request for Information on a Non-Potable Water Source for a Caltrans Construction Project

To follow up on our phone conversation, | am investigating potential non-potable water sources in the area for a
construction project.

As part of our efforts to conserve water in the State, we have been directed to locate a NON-POTABLE water source
within 50 miles of our construction location. The construction will take place on State Route 99 from the Stanislaus
County line to just south of the SR 99/120 interchange. This project proposes a pavement overlay on the highway and
interchange ramps. Construction will begin in early 2017, and will take place over approximately 90 working days.

Based on preliminary estimates, the calculated amount of water required is approx. 500,000 gallons.

If a non-potable water source is available from the City, could you please provide information regarding fees, monthly
charges, location for water source, water usage charges, etc?

If non-potable water source is NOT available, could the City provide potable water for construction use? If so, could you
please provide information regarding fees, monthly charges, location, etc?

Thank you in advance for your assistance.



David E. Melis, P.E.

Project Engineer

Central Region Design IV - Branch H
Stockton, CA

(916) 769-6296 mobile



TRAFFIC MANAGEMENT SYSTEM ELEMENTS (EXISTING)

SJ 99 000.674 N Off Ramp to Main St TMS MVDS
SJ 99 000.701 S On Ramp from Main St T™MS MVDS
SJ 99 000.793 N On Ramp from Main St TMS MVDS
SJ 99 001.081 S Off Ramp to Main St T™MS MVDS
SJ 99 001.470 N N/O Off Ramp to Milgeo Ave TMS MVDS
SJ 99 001.470 N Off Ramp to Milgeo Ave TMS MVDS
SJ 99 001.603 N S/0 On Ramp from Milgeo Ave TMS MVDS
SJ 99 001.603 N On Ramp from Milgeo Ave TMS MVDS
SJ 99 001.680 N Milgeo OC TMS Loops
SJ 99 001.700 N Before Milgeo Ave OC CCTV N/A

SJ 99 001.700 N Milgeo Ave OC CCTV N/A

SJ 99 001.700 N Milgeo OC CMS N/A

SJ 99 001.700 Milgeo OC RWIS 365006 N/A

SJ 99 001.710 N Milgeo Ave TMS Loops
SJ 99 001.710 S Milgeo Ave TMS Loops
SJ) 99 002.081 S N/O On Ramp from Jack Tone Rd T™MS 1065010 MVDS
SJ 99 002.081 S On Ramp from Jack Tone Rd TMS 1065110 MVDS
SJ 99 002.145 N N/O Off Ramp to Jack Tone Rd T™MS MVDS
SJ 99 002.145 N Off Ramp to Jack Tone Rd TMS MVDS
SJ 99 002.270 SB @ Jack Tone Road Signal Loops
SJ 99 002.394 S S/0 On from Jack Tone Rd TMS Loops
SJ 99 002.400 NB @ Jack Tone Road Signal Loops
SJ 99 002.500 N S/0 On Ramp from Jack Tone Rd TMS MVDS
SJ 99 002.500 N On Ramp from Jack Tone Rd TMS MVDS
SJ 99 002.589 S S/0 Off Ramp to Jack Tone Rd TMS MVDS
SJ) 99 002.589 S Off Ramp to Jack Tone Rd T™MS MVDS
SJ 99 002.971 S N/O Off to Jack Tone Rd T™MS Loops
SJ 99 003.150 N N/O Jack Tone Rd T™MS 1006010 Loops
SJ 99 003.150 S N/O Jack Tone Rd TMS 1006110 Loops
SJ 99 004.037 S S/0 Austin Rd T™MS Loops
SJ 99 004.556 S N/O On Ramp from Austin Rd TMS 1065410 MVDS
SJ 99 004.556 S On Ramp from Austin Rd T™MS 1065510 MVDS
SJ 99 004.558 S S/0 Austin Rd CMS N/A

S 99 004.565 S S/0 Austin Rd CCTV N/A

SJ 99 004.753 N Off Ramp to Austin Rd TMS MVDS
SJ 99 005.033 N Austin Rd T™MS Loops
SJ 99 005.033 S Austin Rd TMS Loops
SJ 99 005.037 N S/0 On Ramp from Austin Rd TMS MVDS
SJ 99 005.037 N On Ramp from Austin Rd TMS MVDS
SJ 99 005.047 S Off Ramp to Austin Rd TMS MVDS
SJ 99 005.291 S/0O Rte 120 RWIS 365036 N/A

S) 99 005.346 N Off to WB Rte 120 (Manteca) HAR N/A

SJ 99 005.417 N S/O Rte 120 T™MS Loops
SJ 99 005.417 N Off to WB Rte 120 TMS Loops
SJ 99 005.417 S S/O Rte 120 T™MS Loops
SJ 99 005.417 S On from EB Rte 120 TMS Loops

Abbreviations:

TMS:  Traffic Monitoring Station

RWIS: Roadside Weather Information System
CCTV: Closed Circuit Television camera
CMS: Changeable Message Sign

HAR: Highway Advisory Radio

EMS: Extinguishable Message Sign

FB: Flashing Beacon

MVDS: Microwave Vehicle Detection System




